ssamanas. FCC RADIO TEST REPORT

Report No. : FR3D0601H

Plot on Channel 6685 MHz

Ref Level 15,71 dBm Offset 26.71 dB Mode Auto Sweep
SGL Count 100/100

Plot on Channel 6925 MHz

Ref Level 15,65 dBm  Offset 26.65 dB Mode Auto Sweep
SGL Count 100/100
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CF 6.685 GHz 1001 pts Span 165.12 MHz | | CF 6.925 GHz 1001 pts Span 165.12 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.03 dBm RBW 1.000 MHz Peak Power -7.41 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-82.560 MHz 61,920 MHz 1,000 MHz 6.61590 GHz -56.58 dBm -49.55 dB -9,55 dB -82.560 MHz 61,920 MHz 1,000 MHz 5.86102 GHz -56.37 dbm -48.96 dB
61920 MHz | -41.280 MHz 1,000 MHz 662316 GHz -56.69 d&m -49.65 dB -9.70 dg 61920 MHz | -41.280 MHz 1,000 MHz £.86316 GHz -56.44 dBm -49.03 dB
-41.280 MHz -21.640 MHz 1.000 MHz 6.66328 GHz -40.23 dBm -33.19 dB -13.16 dB -41.280 MHz -21.640 MHz 1.000 MHz 6.90311 GHz -41.13 dBm -33.72 dB
-21.640 MHz -20.640 MHz 1.000 MHz 6.66344 GHz -39.92 dBm -32.88 dB -14.55 dB -21.640 MHz -20.640 MHz 1.000 MHz 6.90344 GHz -40.36 dBm -32.94 db
20,640 MHz 21,640 MHz 1.000 MHz 6.70656 GHz -49,75 dBm -42,75 dB 2442 dB 20,640 MHz 21,640 MHz 1,000 MH2 6.94656 GHz -49.87 dBm -42.46 0B
21.640 MHz 41.280 MHz 1,000 MHz 6.72620 GHz -56.56 dBm -49,53 dB -21,56 dB 21.640 MHz 41.280 MHz 1,000 MHz 6.96620 GHz -56.01 dBm -48.60 db
41.280 MHz 61,220 MHz 1,000 MHz 6.74684 GHz -56.70 dBm -49,67 dB 272d 41.280 MHz 61,220 MHz 1,000 MHz 6.38684 GHz -56.21 dBm -45.80 dB
61.920 MHz A2.560 MHz 1.000 MHz 6.75840 GHz -56.58 dBm 49,55 dp -9.55 dp 61.920 MHz A2.560 MHz 1.000 MHz 6.99856 GHz -57.88 dbm 50.46 db
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SPORTON LAB.
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Report No. : FR3D0601H

EUT Mode

802.11ax HE40 242RU62

Plot on Channel 6405 MHz

Plot on Channel 6485 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.25 dém  Offset 26.25 dB Mode Auto Sweep RefLevel 15.44 dBm  Offset 26.4% df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.405 GHz 1001 pts pan 166.4 MHz | | CF 6.485 GHz 1001 pts pan 166.4 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -7.07 dBm RBW 1.000 MHz Peak Power -7.10 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel aLimit
93,200 MHz | -62.400 MHz 1.000 MHz 6.32338 GHz -57.53 dbm -50,46 db -10,46 db 93,200 MHz | -62.400 MHz 1.000 MHz 5.41536 GHz -57.50 cbm -50.40 cb -10,40 db
-62.400 MHz 41,600 MHz 1.000 MHz 6.34268 GHz -57.69 dBm -50.61 dB -10.66 dB -62.400 MHz 41,600 MHz 1.000 MHz 6.42268 GHz -57.51 dBm -50.41 dB -10.46 d8
41600 MHz | -21,800 MHz 1.000 MHz 6.36348 GHz -57.59 dBm -50,52 dB -22,55 dB 41600 MHz | -21,800 MHz 1.000 MHz 644348 GHz -57.33 dBm -50.23 dB 22,27 dB
21800 MHz | -20,800 MHz 1,000 MHz 6.38328 GHz -49,62 dBm 42,74 dB -24,41d8 21800 MHz | -20,800 MHz 1,000 MHz 5.46328 GHz -49,24 dbm 42,14 0B -23.81d8
20,800 MHz 21,800 MHz 1,000 MHz 642672 GHz -40,53 dBm -33.86 dB -15.52 dB 20,800 MHz 21,800 MHz 1,000 MHz 6.50672 GHz -40.4% dBm -33.34dB -15.00 dB
21,800 MHz 41,600 MHz 1.000 MHz 6.42688 GHz -41,51 dbm -34,44 db -14.41 dB 21,800 MHz 41,600 MHz 1.000 MHz 6.50688 GHz -40.54 dBm -33.43 0B -13,40 db
41.600 MHZ 62,400 MH2 1,000 MHz 6.46732 GHZ -57.54 dBm -50.46 dB -10.51 d@ 41.600 MHZ 62,400 MH2 1.000 MHz 6.54732 GH2 -57.29 dBm -50.19 dB -10.24 d8
62,400 MHz 83,200 MHz 1,000 MHz 6.47647 GHz -57.46 dBm -50,39 dB -10,39 dB 62,400 MHz 83,200 MHz 1,000 MHz 6.55480 GHz -57.19 dBm -50.09 db -10,09 dB
Dat Dat 146:43
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,67 dém  Offset 26.57 db Mode Auto Sweep Ref Level 15.50 dem  Offset 26.30 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.525 GHz 1001 pts Span 167.04 MHz | |(CF 6.885 GHz 1001 pts Span 165.76 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.61 dBm RBW 1.000 MHz Peak Power -7.14 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel ALimit
-93.520 MHz | -62.64D MHz 1.000 MHz 6.45376 GHz -57.15 dbm -50.54 db -10,54 db 92,880 MHz | -62,160 MHz 1.000 MHz 6.82226 GHz -56.35 cbm 43,25 d -5.25 db
-62.640 MHz 41,760 MHz 1.000 MHz 6.46244 GHz -57.19 dBm -50.58 d& -10.62 d& -62.160 MHz -41.440 MHz 1.000 MHz 6.82292 GHz -56.52 dBm -4G.30 dB -9.44 dB
41,760 MHz | -21,880 MHz 1.000 MHz 6.48332 GHz -56.86 dBm -50,25 dB 22,29 dB 41440 MHz | 21,720 MHz 1.000 MHz 6.84364 GHz -56.03 dBm -48,90 dB 20,93 dB
21880 MHz | -20,880 MHz 1,000 MHz 550322 GHz -49,35 dBm 42,74 d -24,74 dB 21720 MHz | -20.720 MHz 1,000 MHz 5.86336 GHz -48,93 dbm 41,79 db -23.46 b
20,880 MHz 21,860 MHz 1,000 MHz 654678 GHz -40,47 dBm -33.86 dB -15.86 dB 20720 MHz 21,720 MHz 1,000 MHz 6.90664 GHz -40.28 dBm -33.15dB -14.32 dB
21.880 MHz 41,760 MHz 1.000 MHz 56.54606 GHz -41,11 dbm -34.50 db -14,47 db 21,720 MHz 41,440 MHz 1.000 MHz 5.90680 GHz -40,48 dBm -33.34 0B -13.31dB
41.760 MH2Z 62.640 MH2 1.000 MHz 6.58756 GHZ -56,90 dBm -50.29 dB -10.34 dB 41.440 MH2Z 62,160 MH2 1.000 MHz 6.94708 GH2 -55.93 dBm -48.80 dB -8.85 dB
62,640 MHz 83,520 MHz 1,000 MHz 659357 GHz -56.80 dBm -50,19 dB -10,19 dB 62.160 MHz 82,680 MHz 1,000 MHz 6.94724 GHz -55,87 dBm -48,73 dB -8.73 di:
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Plot on Channel 7005 MHz Plot on Channel 7085 MHz

Spectrum %‘ Spectrum '%’

Ref Level 15,59 dém  Offset 26,52 dB Mode Auto Sweep Ref Level 15,87 dBm  Offset 26.87 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
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CF 7.005 GHz 1001 pts Span 166.4 MHz | || CF 7.085 GHz 1001 pts Span 167.04 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -6.82 dBm RBW 1.000 MHz Peak Power -7.36 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-83.200 MHz -62.400 MHz 1,000 MHz 65.92954 GHz -56.11 dBm -49.29 dB -9,29 dB -83.520 MHz -62.640 MHz 1,000 MHz 7.01058 GHz -57.68 dbm -50.33 dB
62,400 MHz | -41,600 MHz 1,000 MHz 5.94268 GHz -56.,25 dBm -49,43 d 9,47 dB 62,640 MHz | -41,760 MHz 1,000 MHz 7.02244 GHz -57.85 dbm 50,49 db
-41.600 MHz -21.800 MHz 1.000 MHz 6.96348 GHz -55.92 dBm -49.10 dB -21.13 dB -41.760 MHz -21.8680 MHz 1.000 MHz 7.04332 GHz -57.66 dBm -50.30 dB
-21.800 MHz -20.800 MHz 1.000 MHz 6.98328 GHz -49.27 dBm -42.45 dB -24.11 dB -21.880 MHz -20.880 MHz 1.000 MHz 7.06322 GHz -50.12 dBm -42.76 db
20.800 MHz 21,800 MHz 1.000 MHz 7.02672 GHz -40.42 dBm -3359 dB -15.26 dB 20.880 MHz 21,880 MHz 1.000 MHz 7.10678 GHz -41,20 dBm -33.84 dB
21.800 MHz 41,600 MHz 1,000 MHz 7.02688 GHz -40,98 dBm -34.16 dB -14,12 dB 21.880 MHz 41.760 MHz 1,000 MHz 7.10696 GHz -41.68 dBm -34.32 db
41,600 MHz 62,400 MHz 1.000 MHz 7.06732 GHz -58.64 dBm -51.62 dB -11.86 dB 41.760 MHz 62,640 MHz 1.000 MHz 7.14756 GHz -58.67 dBbm 51.31dB
62.400 MHz A3.200 MHz 1.000 MHz 7.06965 GHz -58.59 dBm 51.77 dB -11.77 dB 62.640 MHz A3.520 MHz 1.000 MHz 7.14873 GHz -58.56 dBm 51.20 db
Dat Dat 5 16:10:39
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Report No. : FR3D0601H

EUT Mode 802.11ax HE8O Full RU

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.58 dém  Offset 26.56 db Mode Auto FFT Ref Level 15,79 dém  Offset 26.79 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 5.985 GHz 1001 pts Span 328.96 MHz | | CF 6.225 GHz 1001 pts pan 327.68 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -6.37 dBm RBW 1.000 MHz Peak Power -6.60 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-164.430 MHz | -123.360 MHz 1.000 MHz 5.54865 GHz -55.,13 dbm -48,75 db -8.75 db -163.840 MHz | -122,880 MHz 1.000 MHz 5.07705 GHz -55.81 cdbm 43,22 d 5,22 db
-123.360 MHz -82.240 MHz 1.000 MHz 5.86279 GHz -55.16 dBm -48.79 dB -9.13 d8 -122.880 MHz -81.920 MHz 1.000 MHz 6.10261 GHz -56.45 dBm -4G.85 db -9.99 d8
-82.240 MHz | -42,120 MHz 1.000 MHz 5.94272 GHz -42.84 dBm -36,46 dB -16,43 dB -81.920 MHz | 41,960 MHz 1.000 MHz 6.16288 GHz -42,22 dBm -35.62 dB -15.58 dB
42,120 MHz | -41,120 MHz 1,000 MHz 5.94305 GHz -42,14 dBm -35,77 dB -19,10 dB 41,950 MHz | -40,980 MHz 1,000 MHz 5.18321 GHz -40,87 dbm -34.27 b -17.60 dB
41.120 MHz 42,120 MHz 1,000 MHz 6.02655 GHz -42,41 dBm -36,04 dB -19.37 dB 40,960 MHz 41,360 MHz 1,000 MHz 6.26673 GHz -41.73 dBm -35.13 dB -18,52 dB
42,120 MHz 82,240 MHz 1.000 MHz 6.02728 GHz -42.,09 dbm -35.71d8 -15.68 db 41,950 MHz 81,520 MHz 1.000 MHz 526712 GHz 41,66 dBm -35.06 dB -15.03 dB
82.240 MH2 123,360 MH2 1,000 MHz 6.10622 GHZ -56.93 dBm -50.61 dB -11.23 d8 81.920 MH2Z 122.880 MH2 1.000 MHz 6.34772 GHZ -57.59 dBm -50.99 dB -11.04 d8
123.360 MHz | 164.480 MHz 1,000 MHz 6.13945 GHz -55.75 dBm -49,38 dB -9,38 dB 122.880 MHz | 163,840 MHz 1,000 MHz 6.37852 GHz -55.90 dBm -49,30 dB -9,30 dB
Dat Dat 14:
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.96 dem  Offset 26.36 db Mode Auto FFT Ref Level 16,27 dém  Offset 27.27 db Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 6.385 GHz 1001 pts pan 326.4 MHz | | CF 6.465 GHz 1001 pts
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.57 dBm RBW 1.000 MHz Peak Power -5.89 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-163.200 MHz | -122,400 MHz 1.000 MHz 6.23763 GHz -55.53 dbm ~48,56 db -8.56 db -163.840 MHz | -122,880 MHz 1.000 MHz 5.30362 GHz -55.05 cbm 43,20 d -5.20 db
-122.400 MHz -81.600 MHz 1.000 MHz 6.26276 GHz -55.70 dBm -49.13 dB -9.18 d& -122.880 MHz -81.920 MHz 1.000 MHz 6.34294 GHz -55.01 dBm -4G.13 dB -9.37 dB
81600 MHz | 41,800 MHz 1.000 MHz 6.34304 GHz -4+1,50 dBm -34.93 dB -14.89 dB -81.920 MHz | 41,960 MHz 1.000 MHz 6.42288 GHz -42.62 dBm -36.73 dB -16.70 dB
41,800 MHz | -40,800 MHz 1,000 MHz 5.34337 GHz -40,66 dBm -34,09 d -17,43 dB 41,950 MHz | -40,980 MHz 1,000 MHz 5.42321 GHz -43,05 dbm -37.16 B -20.49 db
40,800 MHz 41,300 MHz 1,000 MHz 6.42663 GHz -40,73 dBm -34.21dB -17.54 dB 40,960 MHz 41,360 MHz 1,000 MHz 650673 GHz -41.28 dBm -35.33 dB -18.72 dB
41,800 MHz 81,600 MHz 1.000 MHz 5.42606 GHz -40.,08 dbm -33.51d8 -13,48 db 41,950 MHz 81,520 MHz 1.000 MHz 650712 GHz -42,29 dbm -36.40 db -16.37 db
81.600 MHZ 122,400 MH2 1.000 MHz 6.50658 GH2 -57.08 dBm -50.51 d@ -10.75 d8 81.920 MH2Z 122.880 MH2 1.000 MHz 6.58575 GH2 -56.47 dBm -50.58 dB -11.21 dB
122.400 MHz | 163.200 MHz 1,000 MHz 6.50822 GHz -55,60 dBm -49,03 dB -9.03 dB 122.880 MHz | 163,840 MHz 1,000 MHz 6.60312 GHz -55.,18 dBm -49,29 db -9.29 di
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SPORTON LAB.
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Plot on Channel 6625 MHz

Spectrum

Ref Level 16.45 dém
SGL Count 100/100

Offset 27,45 da

Mode Auto FFT

Plot on Channel 6705 MHz

Spectrum

Ref Level 16.46 dém
SGL Count 100/100

Offset 27,46 da

Mode Auto FFT
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Spectrum Emission Mask

Standard: None

Spectrum Emission Mask

Standard: None

Peak Power -6.37 dBm RBW 1.000 MHz Peak Power -6.27 dBm RBW 1.000 MHz
Range Low RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-163.840 MHz | -122.880 MHz 1,000 MHiz £.49344 GHz -55.09 dBm ~48.73 db 8.73d8B 164,480 MHz | -123.360 MHzZ 1,000 MHiz 6.56865 GHz 54,56 dBm -48,29 8,29 0B
-122,880 MHz -81,920 MHz 1,000 MHz 550228 GHz -55,35 dBm -48,98 dB -9.03d8 -123.360 MHz -82,240 MHz 1,000 MHz 656213 GHz 54,91 dbm 49,64 db 5.79 db
-91.920 MHz 41,960 MHz 1.000 MHz 656280 GHz -42,50 dbm -36.,14 db -16,10 db -92.240 MHz 42,120 MHz 1.000 MHz 5.66272 GHz 42,72 dbm -36.46 cb -16.42 db
41,950 MHz -40.950 MHz 1.000 MHz 658321 GHz -40,41 dBm -34.04 dB 17,37 dB -42.120 MHz 41,120 MHz 1.000 MHz 6.66305 GHz 41,89 dbm -35.62 dB -18.95 db
40,960 MHz 41,960 MHz 1.000 MHz 6.66673 GHz -41.41 dBm -35.04 dB -18,38 dB 41,120 MHz 42,120 MHz 1.000 MHz 6.74695 GHz -40,65 dBm -34.38 dB -17.72dB
41,950 MHz 81,920 MHz 1,000 MHz 6.66712 GHz -39,60 dBm -33,23dB -13.20 dB 42,120 MHz 82,240 MHz 1,000 MHz 6.74728 GHz 41,12 dbm -34.85 db -14.82 db
61,920 MHz | 122,880 MHz 1.000 MHz 6.74542 GHz -56.02 dBm -49,65 dB -10,37 dB 82.240 MHz | 123,360 MHz 1.000 MHz 6.82688 GHz -55.71 dBm -49.44 dB -9.87 db
122,880 MHz | 163.840 MHz 1.000 MHz 6.74870 GHz -54.62 dbm 48,45 db -8.45 db 123360 MHz | 164.480 MHz 1.000 MHz 5.85649 GHz -54.65 dBm 48,38 o -8.38 db
Spectrum %] Spectrum '%’
Ref Level 16,52 dem  Offset 27.52 dB Mode Auto FFT Ref Level 16,31 dem  Offset 27.31 d8 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 6.865 GHz 1001 pts Span 330.24 MHz | | CF 6.045 GHz 1001 pts Span 326.4 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.90 dBm RBW 1.000 MHz Peak Power -6.25 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
165120 MHz | -123.840 MHz 1,000 MHiz 6.72645 GHz -54.57 dbm ~48,67 db 8,67 dB -163.200 MHz | -122.400 MHz 1,000 MHiz 6.80971 GHz 54,93 dbm -48,68 0B -8.68 0B
-123.840 MHz -82.560 MHz 1,000 MHz 6.74133 GHz -54,94 dBm -49,04 d 9,00 dB -122.400 MHz -81,600 MHz 1,000 MHz 6.822765 GHz 54,55 dbm 43,30 db 8.34 db
-92.560 MHz -42,260 MHz 1.000 MHz 56.82255 GHz -42,27 dbm -36,37 db -16,34 d -91.600 MHz -41,800 MHz 1.000 MHz 5.30304 GHz 42,16 dbm -35.31¢cb -15.86 cb
-42,280 MHz 41,280 MHz 1.000 MHz 5.82280 GHz -42.,84 dBm -36,94 dB -20,27 dB -41.800 MHz -40,800 MHz 1.000 MHz 690337 GHz -40.06 dBm -33.81d8 17,1508
41.280 MHz 42,280 MHz 1.000 MHz 6.90711 GHz -40.,93 dBm -35.02 dB -18,36 dB 40,800 MHz 41,800 MHz 1.000 MHz 6.98663 GHz -41,35 dBm -35.10 dB -18.43 dB
42,280 MHz 82,550 MHz 1,000 MHz 5.90745 GHz -43,05 dBm -37.15 dB -17.12d8 41,800 MHz 81,600 MHz 1,000 MHz 5.986965 GHz -40,01 dbm -33.76 db -13.73db
82,560 MHz | 123,840 MHz 1.000 MHz 6.98867 GHz -55.70 dBm -49,60 dB -9.85dp 61,600 MHz | 122,400 MHz 1.000 MHz 7.06724 GHz -57.48 dBbm 51.23dB -11.28 dB
123,840 MHz | 165.120 MHz 1.000 MHz 7.02335 GHz -56.44 dbm 50,54 db -10.54 db 122,400 MHz | 163.200 MHz 1.000 MHz 7.07050 GHz -56.91 dbm 50,66 db 10.66 db
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Plot on Channel 7025 MHz

Spectrum '%1
Ref Level 16.48 dem  Offset 27.48 d8 Mode Auto FFT
SGL Count 100/100
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Spectrum Emission Mask Standard: None
Peok Power -6.45 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-162.560 MHz | -121,920 MHz 1.000 MHz 6.89056 GHz -54.19 dBm 47,74 dB 77408
-121,920 MHz -81.280 MHz 1,000 MHz 690487 GHz -54.44 dBm -48,00 db -£52dp
-91.280 MHz 41,640 MHz 1.000 MHz 5.98320 GHz -43,33 dbm -36.68 db -16,85 db
41,640 MHz 40,640 MHz 1.000 MHz 698353 GHz 41,27 dbm 34,82 db -18.15 dB
40,640 MHz 41,640 MHz 1,000 MHz 7.06647 GHz 42,32 dBm -35.88 dB -19.21d8
41,640 MHz 81,280 MHz 1,000 MHz 7.06680 GHz 41,33 dBm -34.88 db -14.85 dB
81280 MHz | 121.920 MHz 1.000 MHz 7.14431 GHz -57.22 dbm -50,77 db -11.40 db
121,920 MHz | 162,560 MHz 1.000 MHz 7.16139 GHz -57 41 dbm -50.96 db -10.96 db

( It

TEL: 886-3-327-0868 Page Number 1 A2-2 58 of 66
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

EUT Mode 802.11ax HE80 484RU65

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum 2 pectrum ¥ 2
RefLevel 14.51 dm  Offset 25.31 dB Mode Auto FFT RefLevel 15.12 dBm  Offset 26,12 df Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 5.985 GHz 1001 pts Span 328.96 MHz | | CF 6.225 GHz 1001 pts pan 327.68 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -6.24 dBm RBW 1.000 MHz Peak Power -6.63 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-164.480 MHz | -123.360 MHz 1.000 MHz 5.82101 GHz -55.56 dbm -#5,32 db 5,32 db -163.840 MHz | -122.880 MHz 1.000 MHz 5.08583 GHz -55.45 dbm 43,82 cb -8.62 db
-123.360 MHz -82.240 MHz 1.000 MHz 5.86542 GHz -54.93 dBm -48.69 dB -9.80 d& -122.880 MHz -81.920 MHz 1.000 MHz 6.10228 GHz -55.81 dBm -4G.18 dB -9.23d8
-82.240 MHz | -42,120 MHz 1.000 MHz 5.94272 GHz -35.99 dBm -29.75 dB 572dp -81.920 MHz | 41,960 MHz 1.000 MHz 6.18288 GHz -39.13 dBm 32,50 dB -12,47 dB
42,120 MHz | -41,120 MHz 1,000 MHz 5.94305 GHz -40,30 dBm -34,07 d -17,40 dB 41,950 MHz | -40,980 MHz 1,000 MHz 5.18321 GHz -38.67 dbm -32.04 db -15,37 dB
41.120 MHz 42,120 MHz 1,000 MHz 6.02655 GHz -50.52 dBm -44,68 dB -28,02 dB 40,960 MHz 41,360 MHz 1,000 MHz 6.26673 GHz -46.82 dBm -40.1% dB -23,53 dB
42,120 MHz 82,240 MHz 1.000 MHz 6.06708 GHz -57.32 dbm -51.08 db -23,11d8 41,950 MHz 81,520 MHz 1.000 MHz 56.30577 GHz 57,43 dbm -50.86 db -23,00 db
82.240 MH2 123,360 MH2 1,000 MHz 6.10556 GHZ -56.93 dBm -50.74 dB -11.56 d8 81.920 MH2Z 122.880 MH2 1.000 MHz 6.34739 GH2 -57.69 dBm -51.07 dB -11.21 d8
123.360 MHz | 164.480 MHz 1,000 MHz 6.13616 GHz -56.64 dBm -50,40 dB -10,40 dB 122.880 MHz | 163,840 MHz 1,000 MHz 6.37622 GHz -56.15 dBm -49,52 dB -9.52 dB
Dat 16:14:20 Dat
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.60 dem  Offset 26.50 db Mode Auto FFT RefLevel 15.78 dBm  Offset 26,78 di Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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P<20C P<20C
0 di 0d
-10 dem I[ | -10 de| = T
-20 dem | T -20 dem T
. i ),JJ M’”{ A e s / feyn il ]
= e — ]
— L—»‘I T ~ 40 = 0t H .
50 d v - Sod — i
5y S meciaiece fmmpre] D T s e I T e v s e i e et
-5 60 de
70 dem -70 de
-80 d -80 d
CF 6.465 GHz 1001 pts Span 327.68 MHz | |(CF 6.625 GHz 1001 pts
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.99 dBm RBW 1.000 MHz Peak Power -7.81 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel ALimit
-163.840 MHz | -122.880 MHz 1.000 MHz 6.31607 GHz -55.35 dbm ~48,40 db -8,40 db -163.640 MHz | -122,880 MHz 1.000 MHz 6.48916 GHz -55.54 dBm -47.72 dB -7.72 b
-122.880 MHz -81.920 MHz 1.000 MHz 6.34228 GHz -55.31 dBm -48.32 dB -8.37 d8 -122.880 MHz -81.920 MHz 1.000 MHz 6.50327 GHz -55.87 dBm -48.06 db -8.40 dB
-81.920 MHz | 41,960 MHz 1.000 MHz 6.42288 GHz -37.60 dBm -30,62 dB -10,58 dB -81.920 MHz | 41,960 MHz 1.000 MHz 6.56288 GHz -37.00 dBm 23,19 dB 9,16 dB
41,950 MHz | -40,980 MHz 1,000 MHz 5.42321 GHz -38,48 dBm -31,49 d -14.62 dB 41,950 MHz | -40,980 MHz 1,000 MHz 658321 GHz -38.51 dbm -30.70 B -14.03 dB
40,960 MHz 41,360 MHz 1,000 MHz 650673 GHz -50.3% dBm -43,40 dB -26,74 dB 40,960 MHz 41,360 MHz 1,000 MHz 6.66673 GHz -54.06 dBm -45.25 dB -29.58 dB
41,950 MHz 81,520 MHz 1.000 MHz 5.54676 GHz -56.57 dbm -49,58 db -21,62 db 41,950 MHz 81,520 MHz 1.000 MHz 6.66712 GHz -47,83 dbm -40.02 db -19.99 db
81.920 MH2Z 122.880 MH2 1.000 MHz 6.58772 GHZ -57.00 dBm -50,01 dB -10,06 d8 81.920 MH2Z 122.880 MH2 1.000 MHz 6.74772 GH2 -57.14 dBm -49.33 dB. -9.38 dB
122880 MHz | 163,840 MHz 1,000 MHz 6.61622 GHz -55.14 dBm -48,15 dB -8.15 dB 122.880 MHz | 163,840 MHz 1,000 MHz 6.7480+ GHz -55.27 dBm -47.45 dB -7.45 di
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Report No. : FR3D0601H

Plot on Channel 6705 MHz

Plot on Channel 6945 MHz

Spectrum %‘ Spectrum '%’
RefLevel 15,79 dBm  Offset 26.73 d8 Mode Auto FFT Ref Level 15,64 dBm  Offset 26,64 d8 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 6.705 GHz 1001 pts Span 328.06 MHz | | CF 6.945 GHz 1001 pts Span 826.4 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.62 dBm RBW 1.000 MHz Peak Power -6.14 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequen | PoweraAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequen | PowerAbs | PowerRel | ALimit
—Range 1 tange Up lency lency
-164.460 MHz | -123.360 MHz 1.000 MHz 6.54200 GHz -55.22 dBm ~48,60 db -8.60 de -163.200 MHz | -122.400 MHz 1,000 MHz 6.79600 GHz -55.01 dBm ~48.86 0B -8.86 0B
-123360 MHz | -82.240 MHz 1,000 MHz £.58180 GHz -55,67 dBm -49,05 d -0.09 dg -122.400 MHz | -81.500 MHz 1,000 MHz £.82278 GHz -55.40 dBm -49.26 dB -9.31dB
-92.240 MHz | 42,120 MHz 1,000 MHz 6.66272 GHz -39,74 dBm -33.12 dB -13,09 dB -BL.600 MHz | -41,800 MHz 1,000 MHz 6.90304 GHz -39.63 dbm -33.55 db
42,120 MHz | 41,120 MHz 1,000 MHz 6.66305 GHz -35.25 dBm -26.63 dB -11.96 d8 41,800 MHz | -40.800 MHz 1,000 MHz 6.90337 GHz -31.41 dBm -25.26 dB
41.120 MHz 42,120 MHz 1,000 MHz 6.74695 GHz -51.96 dBm 4534 dB -28.68 dB 40.800 MHz 41,800 MHz 1,000 MHz 6.98663 GHz -48.58 dBm -42.44 dB
42,120 MHz 82,240 MHz 1,000 MHz 6.74728 GHz -43,55 dBm -36.93 dB -16.89 dB 41,800 MHz 81,600 MHz 1,000 MHz 7.02644 GHz -56.99 dBm -50.85 dB
62.240 MHz | 123,360 MHz 1,000 MHz 682721 GHz -55,80 dBm -49,13 dB 251d BLA00 MHz | 122.400 MHz 1,000 MHz 7.06724 GHz 57.76 dBm 51,62 dB
123.360 MHz | 164,480 MHz 1,000 MHz 5.84366 GHz -54,62 dBm 48,20 db -8.20 di 122,400 MHz | 163.200 MHz 1,000 MHz 7.10608 GHz -57.54 dBm 51.40 dB
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EUT Mode

802.11ax HE80 484RU66

Plot on Channel 6385 MHz

Plot on Channel 6865 MHz

Spectrum né] pectrum né]
Ref Level 15.29 dém  Offset 26.22 di Mode Auto FFT Ref Level 15,85 dm  Offset 26.35 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 6.385 GHz 1001 pts pan 326.4 MHz | | CF 6.865 GHz 1001 pts pan 330.24 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -7.79 dBm RBW 1.000 MHz Peak Power -6.24 dBm RBW 1.000 MHz
Range Low Range Up RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-163.200 MHz | -122,400 MHz 1.000 MHz 6.22254 GHz -55.64 dbm -47 65 db 7.85db -165.120 MHz | -123,840 MHz 1.000 MHz 6.726812 GHz 54,94 obm 43,70 cb -8.70 db
-122.400 MHz -81.600 MHz 1.000 MHz 6.26342 GHz -56.68 dBm -48.88 dB -9.12 d8 -123.840 MHz -82.560 MHz 1.000 MHz 6.74133 GHz -55.83 dBm -43.50 db 963 d8
-81.600 MHz -41,800 MHz 1.000 MHz 6.30356 GHz -56.16 dBm -48,37 dB -20.41 dB -82.560 MHz -42,280 MHz 1.000 MHz 6.76294 GHz -53.69 dBm -47.45 dB -19.55 dB
41,800 MHz -40,800 MHz 1,000 MHz 6.34337 GHz -50.19 dBm 42,39 db 2573 dB 42,280 MHz 41,280 MHz 1,000 MHz 682280 GHz -53.30 dbm -47.06 dB -30.39 db
40,600 MHz 41,800 MHz 1,000 MHz 6.42663 GHz -44,35 dbm -36,56 db -19,89 db 41,250 MHz 42,280 MHz 1,000 MHz 5.80711 GHz -37.16 dbm -30.34 ¢ -14.27 db
41.800 MHz 81,600 MHz 1.000 MHz 642606 GHz -44.01 dbm -36,22 db -16,18 dB 42,280 MHz 82,560 MHz 1.000 MHz 6.90745 GHz -43.27 dbm -a7.02 db -16,99 db
81.600 MHZ 122,400 MH2 1,000 MHz 6.50495 GH2Z -56.73 dBm -48.94 dp -9.66 dB 82.560 MH2Z 123.840 MH2 1.000 MHz 6.98768 GHZ -55.87 dBm -49.63 dB -9.96 dB.
122,400 MHz | 163.200 MHz 1,000 MHz 650756 GHz -56.31 dBm -48,52 d -8.52 d 123,840 MHz | 165.120 MHz 1,000 MHz 699363 GHz -56.50 dBm -50.26 db -10.26 dB
[ ] [ It ]

Plot on Channel 7025 MHz

Spectrum

Ref Level 15.81 dBém
SGL Count 100/100

oOffset 26,81 dp

Mode Auto FFT
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Spectrum Emission Mask

standard: None

Peak Power -7.07 dBm RBW 1.000 MHz
Range Low Range Up RBW | Frequency | Powerabs | powerRel |
-162.560 MHz | -121.320 MHz 1.000 MHz 6.89024 GHz -54,8% dBm -47,83 db
-121.920 MHz -81.280 MHz 1.000 MHz 6.90324 GHz -54.86 dBm -47 .80 dB
81280 MHz | 41,640 MHz 1.000 MHz 6.94453 GHz -54.08 dBm -47.02 dB
41640 MHz | -40.840 MHz 1,000 MHz 6.98353 GHz -50.51 d&m -43.44 d
40,640 MHz 41,640 MHz 1,000 MHz 7.06647 GHz -40,53 dBm -33.51dB
41640 MHz 81,280 MHz 1,000 MHz 7.06680 GHz -42,87 dBm -35.80 dB
81.280 MH2Z 121,920 MH2 1.000 MHz 7.14546 GH2 -58.35 dBm -51.28 d@
121.920 MHz | 162,560 MHz 1,000 MHz 7.15131 GHz -57.57 dBm -50,50 dB

ALimit
-7.83 dB
7,84 diy

-19.18 dB

-26.78 dB

-17.24 dB

-15.77 dB

-11.71dB

-10.50 d@
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SPORTON LAB.
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Report No. : FR3D0601H

EUT Mode

802.11ax HE160 Full RU

Plot on Channel

6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,57 dém  Offset 26.97 db Mode Auto Sweep Ref Level 15,52 dém  Offset 26.32 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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CF 6.025 GHz 1001 pts Span 664.32 MHz | |(CF 6.185 GHz 1001 pts Span 662.4 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.35 dBm RBW 2.000 MHz Peak Power -4.14 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-332.160 MHz | -243.120 MHz 2,000 MHz 5.76027 GHz -53,44 dbm -50.08 db -10.,08 db -331.200 MHz | -248.400 MHz 2,000 MHz 5.93286 GHz 53,45 dbm EERCED 5,34 db
-2409.130 MHz -166.080 MHz 2.000 MHz 5.77621 GHz -53.84 dBm -50.49 d& -10.54 d8 -248.400 MHz -165.600 MHz 2.000 MHz 5.93693 GHz -53.54 dBm -4G.40 db -9.44 d8
-166.080 MHz | -84.040 MHz 2.000 MHz 5.94063 GHz -38,34 dBm -34,99 dB -14.96 dB -165.600 MHz | -83,800 MHz 2.000 MHz 6.10087 GHz -38.48 dBm 34,33 B -14,30 dB
-84.040 MHz | -83,040 MHz 2,000 MHz 5.94146 GHz -37.25 dBm -33.91d8 -13.91d8 -83.800 MHz | -82,800 MHz 2,000 MHz 5.10170 GHz -37.60 dbm -33.46 b -13,46 dB
£3.040 MHz 4,040 MHz 2,000 MHz 6.10854 GHz -36,0% dBm -32.74 dB -12.74dB 82,800 MHz 3,300 MHz 2,000 MHz 56.26830 GHz -35.98 dbm -31.85cb -11.85 db
84.040 MHz | 166.080 MHz 2,000 MHz 6.10337 GHz -37.07 dbm -33.73 dB -13.60 dB 83,800 MHz | 165.600 MHz 2,000 MHz 6.26913 GHz -37.21 dbm -33.06 B -13,03 dB
166.080 MH2 249,120 MHz 2.000 MHZ 6.27379 GH2Z -54.36 dBm -51.01 dB -11.06 d8 165.600 MH2 248,400 MHz 2.000 MHz 6.43307 GH2 -54.42 dBm -50.28 dB -10.33 d8
249.120 MHz 332,160 MHz 2,000 MHz 6.27777 GHz -54,32 dBm -50,97 dB -10.97 dB 248,400 MHz 331,200 MHz 2,000 MHz 6.49931 GHz 54,27 dBm -50.13 dB -10,13 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.20 dm  Offset 27.20 db Mode Auto Sweep Ref Level 16,36 dBm  Offset 27.36 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
B LT B LT
0 d8 0 d8
-10 d “f, ™ e \IL 10 da “r e T !
-20 dey /,[ !'-‘, -20 d "JJ lL‘*
30 dem —— j \ — 30 dem ——— T \ ——
404 - — . — -40d -
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CF 6.345 GHz 1001 pts Span 666.24 MHz | | CF 6.505 GHz 1001 pts Span 662.4 Mz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -3.83 dBm RBW 2.000 MHz Peak Power -3.41 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-333.120 MHz | -243.940 MHz 2,000 MHz 5.09416 GHz -53,65 dbm -#5,62 db 5,62 db -331.200 MHz | -248.400 MHz 2,000 MHz 6.25627 GHz -53.63 dbm -50.21 cb -10.21 6B
-240.840 MHz -166.560 MHz 2.000 MHz 6.09549 GHz -53.64 dBm -49.82 dB -9.87 d8 -248.400 MHz -165.600 MHz 2.000 MHz 6.25693 GHz -53.60 dBm -50.19 dB -10.24 dB
-166.560 MHz | -84,280 MHz 2.000 MHz 6.26039 GHz -39.05 dBm -35,22 dB -15.19 dB -165.600 MHz | -83,800 MHz 2.000 MHz 6.42087 GHz -37.85 dBm 34,44 dB -14.40 dB
84,280 MHz | -83,260 MHz 2,000 MHz 5.26122 GHz -37.98 dBm -34,15 d -14,15d8 -83.800 MHz | -82,800 MHz 2,000 MHz 5.42170 GHz -36.81 dbm -33.40dB -13.40 dB
£83.280 MHz 4,260 MHz 2,000 MHz 6.42678 GHz -36.71 dBm -32,69 db -12,89 db 62,600 MHz 83,800 MHz 2,000 MHz 6.56830 GHz -36.03 dbm -32.62 b -12.62 b
84.280 MHz | 166560 MHz 2,000 MHz 5.42961 GHz -37.62 dbm -33,79 db -13.76 db 83,800 MHz | 165.600 MHz 2,000 MHz 5.58913 GHz -36.84 dbm -33.43 0B -13.40 db
166.560 MHz 249,840 MHz 2.000 MHz 6.59451 GH2 -53.71 dBm -49.83 dp -9.93 d8 165.600 MH2 248,400 MHz 2.000 MHz 6.75307 GH2 -53.39 dBm -49.98 dB -10.03 dB
249.840 MHz 333,120 MHz 2,000 MHz 6.61116 GHz -53,69 dBm -49,86 dB -9.86 di 248,400 MHz 331,200 MHz 2,000 MHz 6.76288 GHz -53,32 dBm -49.91 dB -9.91 di
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Plot on Channel 6665 MHz

Ref Level 16.43 dem  Offset 27.43 d8

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6825 MHz

Ref Level 16.63 dBm
SGL Count 100/100

Offset 27.63 d8 Mode Auto Sweep
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CF 6.665 GHz 1001 pts Span 670.08 MHz CF 6.825 GHz 1001 pts Span 658.56 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.61 dBm RBW 2.000 MHz Peak Power -3.67 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-335.040 MHz -251.280 MHz 2,000 MHz 6.41070 GHz -53.64 dBm -50.03 dB -10.03 dB -329.280 MHz -246.960 MHz 2,000 MHz 6.57705 GHz -53.18 dBm -49.50 dB
-251.280 MHz | -167.520 MHz 2,000 MHz 5.41406 GHz -53.64 dBm -50,03 dB -10,07 dB -246,950 MHz | -164.640 MHz 2,000 MHz 6576837 GHz -53.16 dBbm -49.51dB
-167.520 MHz -84.760 MHz 2,000 MHz 6.57990 GHz -39.55 dBm -35.94 dB -15.91 dB -164.640 MHz -83.320 MHz 2,000 MHz 6.74135 GHz -37.48 dBm -33.81dB
-84.760 MHz -83.760 MHz 2.000 MHz 6.58074 GHz -38.33 dBm -34.72 dB -14.72 dB -83.320 MHz -82.320 MHz 2.000 MHz 6.74218 GHz -36.32 dBm -32.64 db
83.760 MHz B84.760 MHz 2.000 MHz 6.74926 GHz -37.10 dBm -33.49 dB -13.49 dB 82.320 MHz 83.320 MHz 2.000 MHz 6.90782 GHz -35.40 dBm -31.72 dB
84.760 MHz 167.520 MHz 2,000 MHz 6.75010 GHz -38.02 dBm -34.41 dB -14.38 dB 83.320 MHz 164,640 MHz 2,000 MHz 6.90865 GHz -36.66 dBbm -32.98 db
167.520 MHz | 251.280 MHz 2,000 MHz 691594 GHz -52,76 dBm -49,15 dB -9.20dp 164.640 MHz | 246.950 MHz 2,000 MHz 7.07163 GHz -55.02 dBm 51.34dB
251.280 MHz 335.040 MHz 2.000 MHz 65.92131 GHz -52.67 dBm 49,06 dP -9.06 dP 246.960 MHz 325.280 MHz 2.000 MHz 7.07426 GHz -54.98 dBm 51.30 db
Spectrum %‘
Ref Level 16,50 dém  Offset 27.50 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.78 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-331.200 MHz -248.400 MHz 2,000 MHz 65.73494 GHz -53.25 dBm -49.47 d@ -9.47 dB
-248.400 MHz | -165.,600 MHz 2,000 MHz 6.73693 GHz -53,28 dBm -49,50 dB 9,55 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.30087 GHz -38.20 dBm -34.43 dB -14.40 dB
-83.800 MHz -82.800 MHz 2.000 MHz 6.90170 GHz -36.93 dBm -33.15 dB <1215 d8
82.800 MHz 83,800 MHz 2.000 MHz 7.06830 GHz -36.42 dBm -32.64 dB -12.64 dB
83.800 MHz 165,600 MHz 2,000 MHz 7.06913 GHz -37.20 dBm -33.42d8 -13.39d8
165.600 MHz | 243,400 MHz 2,000 MHz 7.23307 GHz -55.21 dBm -51,43 dB -11,48 dB
248.400 MHz 331.200 MHz 2.000 MHz 7.25427 GHz -54.90 dBm 51.12 dB 1.12 dp
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EUT Mode 802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.20 dém  Offset 26.20 dB Mode Auto Sweep Ref Level 15.25 dm  Offset 26.25 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.025 GHz 1001 pts Span 664.32 MHz | |(CF 6.185 GHz 1001 pts Span 662.4 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -4.38 dBm RBW 2.000 MHz Peak Power -4.60 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-332.160 MHz | -243.120 MHz 2,000 MHz 5.76027 GHz -54.05 dbm ~#5,66 db -5.67 db -331.200 MHz | -248.400 MHz 2,000 MHz 5.91505 GHz 54,14 obm -49.54 b -5.54 de
-2409.130 MHz -166.080 MHz 2.000 MHz 5.77621 GHz -54.55 dBm -50.17 d& -10.22 d8 -248.400 MHz -165.600 MHz 2.000 MHz 5.93693 GHz -54.23 dBm -49.63 db -9.68 d8
-166.080 MHz | -84.040 MHz 2.000 MHz 5.94063 GHz -39,70 dBm -35,32 dB -15.28 dB -165.600 MHz | -83,800 MHz 2.000 MHz 6.10087 GHz -39.11 dBm -34.52 dB -14.48 dB
-84.040 MHz | -83,040 MHz 2,000 MHz 5.94146 GHz -38,27 dBm -33.69 dB -13.89 dB -83.800 MHz | -82,800 MHz 2,000 MHz 5.10170 GHz -37.95 dbm -33.36 b -13,36 dB
£3.040 MHz 4,040 MHz 2,000 MHz 6.10854 GHz -49,10 dBm -44.72 dB -24.72 dB 82,800 MHz 3,300 MHz 2,000 MHz 6.26630 GHz -42.05 dBm -44.45 dB -24,45 dB
84.040 MHz | 166.080 MHz 2,000 MHz 6.17807 GHz -51.40 dbm -47,02 db -20,29 db 83,800 MHz | 165.600 MHz 2,000 MHz 5.33963 GHz 51,39 dbm -46.80 db -19.87 db
166.080 MH2 249,120 MHz 2.000 MHZ 6.27379 GH2Z -55.01 dBm -50.63 dB -10.68 dB 165.600 MH2 248,400 MHz 2.000 MHz 6.43307 GH2 -55.07 dBm -50.48 dB -10,52 dB
249.120 MHz 332,160 MHz 2,000 MHz 6.29305 GHz -54.94 dBm -50.56 dB -10.56 dBb 248,400 MHz 331,200 MHz 2,000 MHz 5.49997 GHz -54.86 dBm -50.26 dB -10,26 dB
Dat Dat 16z
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,69 dém  Offset 26.59 dp Mode Auto Sweep Ref Level 15.76 dBm  Offset 26.76 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dhffit heck PABS 10 dhffit heck PABS
P<20C P<20C
0 di 0d
-10 de| -10 de| ] I
-20 dem -20 dem L
. — J L A
o N RUN - - e { )
-40 de; — e -40 de; =
- — = [
S0 d — T — S0 d e
-60 de| -60 de|
-70 de -70 de
-80 d -80 d
CF 6.505 GHz 1001 pts Span 662.4 MHz | [(CF6.665 GHz 1001 pts pan 670.08 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -4.16 dBm RBW 2.000 MHz Peak Power -4.07 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-331.200 MHz | -248.400 MHz 2,000 MHz 6.25362 GHz -54.25 dbm -50,13 db -10,13 db -335.040 MHz | -251.260 MHz 2,000 MHz 6.41271 GHz 54,21 dbm -50.14 cb -10.14 dB
-248.400 MHz -165.600 MHz 2.000 MHz 6.25693 GHz -54.40 dBm -50.24 dB -10.29 d8 -251.280 MHz -167.520 MHz 2.000 MHz 6.41406 GHz -54.28 dBm -50.21 dB -10.26 dB
-165.600 MHz | -83,800 MHz 2.000 MHz 6.42087 GHz -37.96 dBm -33.60 dB -13.76 dB -167.520 MHz | -84.760 MHz 2,000 MHz 6.57990 GHz -38.70 dBm -34.64 dB -14.60 dB
-83.800 MHz | -82,800 MHz 2,000 MHz 5.42170 GHz -36.88 dBm -32,72dB -12,72d8 -84.760 MHz | -83.760 MHz 2,000 MHz 5.56074 GHz -37.99 dbm -33.92db -13.92 dbB
82,800 MHz 3,300 MHz 2,000 MHz 6.58830 GHz -49,51 dBm -45,35 db -25.35 dB 83.760 MHz 84760 MHz 2,000 MHz 6.74926 GHz -49.54 dBm -45.43 dB -25.43 dB
83,800 MHz | 165.600 MHz 2,000 MHz 6.65364 GHz -51.86 dBm -47,70 db -21,35 d 84.760 MHz | 167.520 MHz 2,000 MHz 5.81402 GHz -50.81 dbm 46,74 0B -20.53 db
165.600 MH2 248,400 MHz 2.000 MHz 6.75307 GH2 -54.09 dBm -49.93 dp -9.98 dB 167.520 MH2 251,280 MHz 2.000 MHz 6.91594 GH2 -53.34 dBm -49.27 dB -9.32 dB
248,400 MHz 331,200 MHz 2,000 MHz 6.77360 GHz -53.91 dBm -49,75 dB -9.75 dB 251.280 MHz | 335,040 MHz 2,000 MHz £.91930 GHz -53,28 dBbm 49,21 dB -9.21 di

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6825 MHz Plot on Channel 6985 MHz

Spectrum %‘ Spectrum '%’
Ref Level 15,96 dBm  Offset 26,96 d Mode Auto Sweep Ref Level 15,83 dém Offset 26.83 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
10 daiit Jheck PAES 10 chlfit Jheck PAES
P< 200 P<20(
0 di 0 di
10 d | 10 d T ]
10 dey T 10 dey
| ; |
-20 def -20 dem
WA = AP —
30 d = I 30 d - I -
" J A l —. _— Tm "{ .
40dB - — -40 da - —
= [ - |
50 de 50 o - -
1 ] — S—
50 d -50 o
-70 de| -70 de|
-80 der -80 dem
CF 6.825 GHz 1001 pts Span 658.56 MHz | | CF 6.085 GHz 1001 pts Span 662.4 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.91 dBm RBW 2.000 MHz Peak Power -4.37 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-329.280 MHz -246.960 MHz 2,000 MHz 6.57113 GHz -53.75 dBm -49.83 dB -9,63 dB -331.200 MHz -248.400 MHz 2,000 MHz 6.73627 GHz -53.87 dbm -49.51 dB -9.51 di
246,950 MHz | -164.640 MHz | 2,000 MHz 6576837 GHz -53.81dBm -49,90 db -9.95d8 -248.400 MHz | -165.600 MHz | 2,000 MHz 6.73693 GHz -53.90 dBm 49,53 dB
-164.640 MHz -83.320 MHz 2,000 MHz 6.74135 GHz -37.78 dBm -33.86 dB -13.83 dB -165.600 MHz -83.800 MHz 2,000 MHz 6.30087 GHz -38.72 dbm -34.35 dB
-83.320 MHz -82.320 MHz 2.000 MHz 6.74218 GHz -36.11 dBm -32.20 dB -12.20 dB -83.800 MHz -82.800 MHz 2.000 MHz 6.90170 GHz -37.37 dBm -33.01 dB
82.320 MHz 83.320 MHz 2.000 MHz 6.90782 GHz -48.65 dBm -44.74 dB -24.74 dB 82.800 MHz 83,800 MHz 2.000 MHz 7.06830 GHz -50.16 dBm -45,80 dB
83.320 MHz 164,640 MHz 2,000 MHz 6.97212 GHz -50.00 dBm -46,09 dB -19.81d8 83.800 MHz 165,600 MHz 2,000 MHz 7.13165 GHz -52.47 dbm -48.11 db
164.640 MHz | 246,960 MHz | 2,000 MHz 7.07163 GHz -55.56 dBm -51.65 dB -11.70 dB 165.600 MHz | 249,400 MHz | 2,000 MHz 7.23307 GHz -55.76 dBm 5142 dB
246.960 MHz 325.280 MHz 2.000 MHz 7.07426 GHz -55.57 dBm 51,66 dB -11.66 dB 248.400 MHz 331.200 MHz 2.000 MHz 7.25625 GHz -55.52 dBm 51.16 dB
TEL: 886-3-327-0868 Page Number 1 A2-2 65 of 66
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EUT Mode

802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.53 dém  Offset 26.53 dB Mode Auto Sweep Ref Level 15,69 dém  Offset 26.59 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 gt fheck paks 10 gt fheck PABS
P<20C P<20C
od od
i [ i [ ]
-10 dem f -10 de| I‘ LI\
-20 dem /JWW -20 dem —T T“
30 de et J ' i - -a0 de R JL HHp l =
_a0 dBy . | } l B -a0 dey — J -
i " S~
S0 v S0 — v L
-60 de| -60 de|
70 dem -70 de
.80 d8 -80 dem
CF 6.345 GHz 1001 pts Span 666.24 MHz | | CF 6.505 GHz 1001 pts Span 662.4 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -4.33 dBm RBW 2.000 MHz Peak Power -4.02 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-333.120 MHz | -245,840 MHz 2,000 MHz 6.09349 GHz -54.,30 dbm -#5.,57 db -5.57 db -331.200 MHz | -248.400 MHz 2,000 MHz 5.24564 GHz 54,22 dbm -50.20 &b -10.,20 db
-240.840 MHz -166.560 MHz 2.000 MHz 6.09549 GHz -54.45 dBm -50.12 d8 -10.17 d8 -248.400 MHz -165.600 MHz 2.000 MHz 6.25693 GHz -54.34 dBm -50.33 dB -10.37 d8
-166.560 MHz | -84,280 MHz 2.000 MHz 6.19215 GHz -51.58 dBm -47.25 dB -20,59 dB -165.600 MHz | -83,800 MHz 2.000 MHz 6.34838 GHz -50.29 dBm -46,27 dB -19.15 dB
84,280 MHz | -83,260 MHz 2,000 MHz 6.26122 GHz -49,93 dBm -45,60 db -25,60 dB -83.800 MHz | -82,800 MHz 2,000 MHz 5.42170 GHz -49,02 dbm 45,00 db -25,00 dB
£83.280 MHz 4,260 MHz 2,000 MHz 642878 GHz -36,55 dBm -34.22 dB -14.22 dB 82,800 MHz 3,300 MHz 2,000 MHz 6.58630 GHz -37.93 dbm -33.81¢B -13.91dp
84.280 MHz | 166560 MHz 2,000 MHz 6.42361 GHz -39,49 dbm -35.16 db -15.13 dB 83,800 MHz | 165.600 MHz 2,000 MHz 5.58913 GHz -39.05 dbm -35.03 0B -14,99 db
166.560 MHz 249,840 MHz 2.000 MHZ 6.59451 GH2Z -54.42 dBm -50,09 dB -10.14 d8 165.600 MH2 248,400 MHz 2.000 MHz 6.75307 GH2 -54.04 dBm -50.02 dB -10,07 d8
249.840 MHz 333,120 MHz 2,000 MHz 6.62782 GHz -54.31 dBm -49,98 dB 9,98 di 248,400 MHz 331,200 MHz 2,000 MHz 6.77956 GHz -53.92 dBbm -49.90 db -9.90 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.96 dem  Offset 26.36 db Mode Auto Sweep Ref Level 15,53 dém  Offset 26.93 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 ok imit ¢heck PABS 10 dhffit heck PABS
P<20C P<20C
od od
-10 de| J -10 de| J
-20 de| -20 dem
— VY — — I
-30 d — T || \ = — -30 d — = J” s = =
40 dBy B | = -40 dg =
= - } —
.50 de - 50 d
S0 — R — =T
-60 di -60 di
-70 de -70 de
-80 der -80 d&ém
CF 6.825 GHz 1001 pts Span 658.56 MHz | | CF 6.985 GHz 1001 pts Span 662.4 Mz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -4.17 dBm RBW 2.000 MHz Peak Power -4.43 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-320.280 MHz | -246.960 MHz 2,000 MHz 657047 GHz -53.71 dbm -#5,54 db 5.54db -331.200 MHz | -248.400 MHz 2,000 MHz 6.73428 GHz -53.81 cbm 43,38 d -5.38 db
-246.960 MHz -164.640 MHz 2.000 MHz 6.57837 GHz -53.78 dBm -49.61 dB -9.66 dB -248.400 MHz -165.600 MHz 2.000 MHz 6.73693 GHz -53.85 dBm -4G.42 db -9.47 dB
-164.640 MHz | -83,320 MHz 2.000 MHz 6.66929 GHz -50.97 dBm -46,80 dB -19.68 dB -165.600 MHz | -83,800 MHz 2.000 MHz 6.83303 GHz -50.89 dBm -46,46 dB -13.80 dB
83320 MHz | -82,320 MHz 2,000 MHz 5.74218 GHz -48,69 dBm -44,52 d -24,52 dB -83.800 MHz | -82,800 MHz 2,000 MHz 590170 GHz -49,16 dbm 44,74 0B 24,74 db
82320 MHz 83,320 MHz 2,000 MHz 6.90782 GHz -36,57 dBm -32,80 dB -12,50 dB 82,800 MHz 3,300 MHz 2,000 MHz 7.06830 GHz -38.63 dbm -34.20 dB -14.20 db
83,320 MHz | 164.640 MHz 2,000 MHz 5.90865 GHz -38,76 dbm -34.59 db -14.56 db 83,800 MHz | 165.600 MHz 2,000 MHz 7.06913 GHz -39.60 dBm -35.17 dB -15.14 0B
164.640 MH2 246,960 MHz 2.000 MHz 7.07163 GH2 -55.60 dBm -51.43 dp -11.48 d8 165.600 MH2 248,400 MHz 2.000 MHz 7.23307 GH2 -55.81 dBm -51.38 dB -11.43 dB
246,960 MHz 326,260 MHz 2,000 MHz 7.07229 GHz -55.54 dBm -51,37 dB -11.37 dB 248,400 MHz 331,200 MHz 2,000 MHz 7.26354 GHz -55,52 dBm 51,09 dB -11.09 dB

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 3D0601
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m
he] e,
'E 504 Y et : CISPR-Ave Limitiat Main Plorts
% 1 S S S S-SR S |
~ 40t .
1 ®
307 & * ®
20T
10T
0 } } } —+— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.177000 36.59 54.63 18.04 | L1 OFF 19.9
0.177000 47.27 64.63 17.36 | L1 OFF 19.9
0.294000 34.63 50.41 15.78 | L1 OFF 19.9
0.294000 41.25 60.41 19.16 | L1 OFF 19.9
0.413250 31.34 47.58 16.24 | L1 OFF 19.9
0.413250 36.70 57.58 20.88 | L1 OFF 19.9
1.063500 25.34 46.00 20.66 | L1 OFF 19.9
1.063500 29.15 56.00 26.85 | L1 OFF 19.9
3.826500 25.42 46.00 20.58 | L1 OFF 20.0
3.826500 27.57 56.00 28.43 | L1 OFF 20.0
9.534750 26.21 50.00 23.79 | L1 OFF 20.2
9.534750 28.23 60.00 31.77 | L1 OFF 20.2




EUT Information

Report NO : 3D0601
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m .
° e,
'E 504 . i, : CISPR-Ave Limitiat Main Plorts
q>) 15 S S S S-SR S |
[
- 401 ¢
1 ¢ .
301 & P
20T
10T
0 } } } —+— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.177000 38.52 54.63 16.11 | N OFF 19.9
0.177000 47.40 64.63 17.23 | N OFF 19.9
0.289500 32.81 50.54 17.73 | N OFF 19.9
0.289500 38.49 60.54 22.05 | N OFF 19.9
0.469500 29.71 46.52 16.81 | N OFF 19.9
0.469500 34.83 56.52 21.69 | N OFF 19.9
0.696750 26.62 46.00 19.38 | N OFF 19.9
0.696750 32.02 56.00 23.98 | N OFF 19.9
2.940000 25.38 46.00 20.62 | N OFF 20.0
2.940000 29.39 56.00 26.61 | N OFF 20.0
9.672000 26.24 50.00 23.76 | N OFF 20.2
9.672000 28.13 60.00 31.87 | N OFF 20.2
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Report No. : FR3D0601H

Appendix C. Radiated Spurious Emission

Test Engineer :

Bank Lin, LU WEN-KAI and Karl Hou

Temperature :

21.5~25.6°C

Relative Humidity : 45.1~66.9%

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5914.46 54.87 -33.33 88.2 41.67 34 13.75 | 3455 | 223 4 P H
5923.28 46.33 -21.87 68.2 33.13 34 13.76 | 34.56 | 223 4 A H
* 5955 117.36 - - 104.15 34.02 13.78 | 3459 | 223 4 P H
* 5955 110.23 - - 97.02 34.02 13.78 | 3459 | 223 4 A H
H
802.11a
H
CHO1
5913.9 54.36 -33.84 88.2 41.16 34 13.75 | 3455 | 100 320 P \%
5955MHz
5923.28 44.22 -23.98 68.2 31.02 34 13.76 | 34.56 | 100 320 A \%
* 5955 112.29 - - 99.08 34.02 13.78 | 34.59 100 320 P \Y
* 5955 105.46 - - 92.25 34.02 13.78 | 34.59 100 320 A \%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Clof C73

FAX: 886-3-327-0855
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Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11910 52.55 -21.45 74 33.19 39.22 20.55 | 40.41 - - P H
11910 41.68 |-12.32 54 22.32 39.22 20.55 | 40.41 - - A | H
17865 55.69 -18.31 74 35.18 41.33 25.18 46 - - P H
17865 44.38 -9.62 54 23.87 41.33 25.18 46 - - A H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 52.64 -21.36 74 33.28 39.22 20.55 | 4041 - - P \%
5955MHz
11910 41.51 -12.49 54 22.15 39.22 20.55 | 4041 - - A \%
17865 55.43 -18.57 74 34.92 41.33 25.18 46 - - P \
17865 44.58 -9.42 54 24.07 41.33 25.18 46 - - A \
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C20of C73

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12390 54.42 -19.58 74 33.81 40.16 20.98 | 40.53 - - P H
12390 4298 | -11.02 54 22.37 40.16 20.98 | 40.53 - - A | H
18585 43.42 -30.58 74 54.31 38 15.51 64.4 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 53.95 | -20.05 74 33.34 40.16 20.98 | 40.53 - - P |V
6195MHz
12390 43.04 |-10.96 54 22.43 40.16 20.98 | 40.53 - - AV
18585 39.1 -34.9 74 49.99 38 15.51 64.4 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C30of C73

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 53.98 -34.22 88.2 32.06 41.16 21.39 | 40.63 - - P H
19245 39.12 -34.88 74 49.09 37.89 15.99 | 63.85 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 53.81 -34.39 88.2 31.89 41.16 21.39 | 40.63 - - P \%
6415MHz
19245 39.29 -34.71 74 49.26 37.89 15.99 | 63.85 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.12 56.93 |-31.27 88.2 43.73 34 13.76 | 3456 | 225 5 P H
5924.82 48.66 -19.54 68.2 35.46 34 13.76 34.56 225 5 A H
* 5955 116.2 - - 102.99 | 34.02 13.78 | 3459 | 225 5 P H
* 5955 108.32 - - 95.11 34.02 13.78 34.59 225 5 A H
802.11ax H
HE20 Full H
CHO1 5923.7 54.61 -33.59 88.2 41.41 34 13.76 34.56 100 311 P \%
5955MHz 5924.68 46.84 | -21.36 68.2 33.64 34 13.76 | 3456 | 100 | 311 | A | V
* 5955 111.84 - - 98.63 34.02 13.78 | 3459 | 100 | 311 P |V
* 5955 104.3 - - 91.09 34.02 13.78 | 3459 | 100 | 311 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C50f C73

FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 52.66 -21.34 74 33.3 39.22 20.55 40.41 - - P H
11910 42.22 -11.78 54 22.86 39.22 20.55 | 4041 - - A | H
17865 55.79 -18.21 74 35.28 41.33 25.18 46 - - P H
17865 44.92 -9.08 54 24.41 41.33 25.18 46 - - A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 11910 52.61 -21.39 74 33.25 39.22 20.55 40.41 - - P \%
5955MHz 11910 42,06 |-11.94 54 22.7 39.22 | 20.55 | 40.41 - - AV
17865 56.4 -17.6 74 35.89 41.33 25.18 46 - - P \Y,
17865 45.02 -8.98 54 2451 41.33 25.18 46 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C6 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 53.73 -20.27 74 33.12 40.16 20.98 40.53 - - P H
12390 42.86 -11.14 54 22.25 40.16 20.98 | 40.53 - - A | H
18585 39.05 -34.95 74 49.94 38 1551 64.4 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 53.42 -20.58 74 32.81 40.16 20.98 40.53 - - P \%
6195MHz 12390 43.08 |-10.92 54 2247 | 40.16 | 20.98 | 40.53 - - AV
18585 39.49 |-34.51 74 50.38 38 15.51 64.4 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C7 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12830 53.21 -34.99 88.2 31.29 41.16 21.39 40.63 - - P H
19245 38.86 -35.14 74 48.83 37.89 15.99 | 63.85 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 93 12830 53.22 -34.98 88.2 31.3 41.16 21.39 40.63 - - P \%
6415MHz 19245 39.57 | -34.43 74 49.54 | 37.89 | 15.99 | 63.85 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C8of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5910.96 56 -32.2 88.2 42.8 34 13.75 | 34.55 189 2 P H
5911.52 47.15 -21.05 68.2 33.95 34 13.75 34.55 189 2 A H
* 5955 119.96 - - 106.75 34.02 13.78 | 34.59 189 2 P H
802.11ax | * 5955 112.38 - - 99.17 | 34.02 | 13.78 | 3459 | 189 | 2 A | H
HE20 H
Partial H
106/53 5910.96 53.15 -35.05 88.2 39.95 34 13.75 | 34.55 100 92 P \%
CHO1 5910.26 4452 | -23.68 68.2 31.32 34 13.75 | 3455 | 100 | 92 AV
5955MHz | « 5955 115.54 - - 102.33 | 34.02 | 1378 | 3459 | 100 | 92 | P | V
* 5955 108.54 - - 95.33 34.02 13.78 | 34.59 100 92 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.04 7489 |-13.31 88.2 61.69 34 13.76 | 3456 | 225 4 P H
5924.92 64.22 -3.98 68.2 51.02 34 13.76 34.56 225 4 A H
* 5965 117.36 - - 104.1 34.06 13.79 34.59 225 4 P H
* 5965 108.9 - - 95.64 34.06 13.79 | 3459 | 225 4 A | H
802.11ax H
HE40 Full H
CH 03 5923.4 73.6 -14.6 88.2 60.4 34 13.76 | 3456 | 100 | 302 P |V
5965MHz 5924.44 62.41 | -5.79 68.2 49.21 34 13.76 | 3456 | 100 | 302 | A | V
* 5965 112.35 - - 99.09 34.06 13.79 | 3459 | 100 | 302 P |V
* 5965 104.87 - - 91.61 34.06 13.79 | 3459 | 100 | 302 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 51.85 -22.15 74 32.46 39.26 20.57 40.44 - - P H
11930 42.31 -11.69 54 22.92 39.26 20.57 | 40.44 - - A | H
17895 55.52 -18.48 74 34.89 41.39 25.2 45.96 - - P H
17895 45.21 -8.79 54 24.58 41.39 25.2 45.96 - - A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 11930 52.61 -21.39 74 33.22 39.26 20.57 40.44 - - P \%
5965MHz 11930 42,04 | -11.96 54 2265 | 39.26 | 20.57 | 40.44 - - AV
17895 55.59 -18.41 74 34.96 41.39 25.2 45.96 - - P Vv
17895 45.02 -8.98 54 24.39 41.39 25.2 45.96 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C11 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 53.14 -20.86 74 32.47 40.2 21 40.53 - - P H
12410 43.6 -10.4 54 22.93 40.2 21 40.53 - - A | H
18615 43.4 -30.6 74 54.23 38 15.53 64.36 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH51 12410 53.22 -20.78 74 32.55 40.2 21 40.53 - - P \%
6205MHz 12410 4335 |-10.65 54 22.68 40.2 21 40.53 - - AV
18615 42.56 | -31.44 74 53.39 38 15.53 | 64.36 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C12 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12810 53.07 -35.13 88.2 31.2 41.12 21.38 40.63 - - P H
19215 45.04 -28.96 74 55.1 37.83 15.97 63.86 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO91 12810 53.42 -34.78 88.2 31.55 41.12 21.38 40.63 - - P \%
6405MHz 19215 40.6 -33.4 74 50.66 | 37.83 | 15.97 | 63.86 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C13 0of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5918.52 69.53 -18.67 88.2 56.34 34 13.75 | 34.56 218 0 P H
5923.16 56.34 -11.86 68.2 43.14 34 13.76 34.56 218 0 A H
* 5965 116.43 - - 103.17 34.06 13.79 | 34.59 218 0 P H
802.11ax | * 5965 108.5 - - 9524 | 3406 | 13.79 | 3459 | 218 | O A | H
HE40 H
Partial H
242/61 5922.92 70.37 -17.83 88.2 57.17 34 13.76 34.56 100 301 P \%
CHO3 5923.32 53.66 |-14.54| 68.2 40.46 34 13.76 | 3456 | 100 | 301 | A | V
5965MHz | « 5965 113.07 - - 99.81 | 34.06 | 1379 | 3459 | 100 | 301 | P | V
* 5965 104.86 - - 91.6 34.06 13.79 | 34.59 100 301 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C14 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5920.68 67.93 |-20.27 88.2 54.74 34 13.75 | 3456 | 239 3 P H
5924.84 59.47 -8.73 68.2 46.27 34 13.76 34.56 239 3 A H
* 5985 112.15 - - 98.82 34.14 13.8 34.61 | 239 3 P H
* 5985 104.07 - - 90.74 34.14 13.8 34.61 | 239 3 A | H
802.11ax H
HES8O0 Full H
CH 07 5923.24 64.24 -23.96 88.2 51.04 34 13.76 34.56 100 310 P \%
5985MHz 5924.84 55.76 | -12.44| 68.2 42.56 34 13.76 | 3456 | 100 | 310 | A | V
* 5985 107.15 - - 93.82 34.14 13.8 34.61 100 310 P \%
* 5985 98.94 - - 85.61 34.14 13.8 34.61 | 100 | 310 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 52.43 -21.57 74 32.98 39.34 20.59 40.48 - - P H
11970 42.15 -11.85 54 22.7 39.34 20.59 40.48 - - A H
17955 56.46 -17.54 74 35.46 41.62 25.25 45.87 - - P H
17955 45.33 -8.67 54 24.33 41.62 25.25 45.87 - - A H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 07 11970 52.12 -21.88 74 32.67 39.34 20.59 40.48 - - P \%
5985MHz 11970 41,92 |-12.08 54 2247 | 39.34 | 2059 | 40.48 - - AV
17955 55.82 -18.18 74 34.82 41.62 25.25 45.87 - - P Vv
17955 45.39 -8.61 54 24.39 41.62 25.25 45.87 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C16 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 53.49 -20.51 74 32.79 40.2 21.04 40.54 - - P H
12450 43.34 -10.66 54 22.64 40.2 21.04 40.54 - - A H
18675 39.49 -34.51 74 50.35 37.85 15.58 64.29 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 55 12450 53.35 -20.65 74 32.65 40.2 21.04 40.54 - - P \%
6225MHz 12450 4327 |-10.73 54 22.57 40.2 21.04 | 40.54 - - AV
18675 39.7 -34.3 74 50.56 37.85 15.58 | 64.29 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C17 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 53.48 -34.72 88.2 31.77 40.98 21.35 40.62 - - P H
19155 40.04 -33.96 74 49.83 38.16 15.92 | 63.87 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 87 12770 53.04 -35.16 88.2 31.33 40.98 21.35 | 40.62 - - P \Y
6385MHz 19155 39.62 | -34.38 74 4941 | 38.16 | 15.92 | 63.87 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C18 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5923.08 76.42 -11.78 88.2 63.22 34 13.76 | 34.56 223 0 P H
5920.52 62.19 -6.01 68.2 49 34 13.75 34.56 223 0 A H
* 5985 114.29 - - 100.96 34.14 13.8 34.61 223 0 P H
802.11ax * 5985 106.03 - - 92.7 34.14 13.8 34.61 223 0 A H
HES0 H
Partial H
484/65 5923.08 76.21 -11.99 88.2 63.01 34 13.76 | 34.56 100 96 P \%
CH 07 5920.36 59.43 | -8.77 68.2 46.24 34 13.75 | 3456 | 100 | 96 AV
S985MHz | « 5985 111.22 - - 97.89 | 3414 | 138 | 3461 | 100 | 96 | P | V
* 5985 102.84 - - 89.51 34.14 13.8 34.61 100 96 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C19 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.52 69.01 |-19.19 88.2 55.81 34 13.76 | 3456 | 233 7 P H
5922.28 59.82 -8.38 68.2 46.62 34 13.76 34.56 233 7 A H
* 6025 111.08 - - 97.67 34.2 13.85 | 34.64 | 233 7 P H
* 6025 101.86 - - 88.45 34.2 13.85 | 34.64 | 233 7 A | H
802.11ax H
HE160 Full H
CH 15 5917.8 65.37 -22.83 88.2 52.18 34 13.75 | 34.56 | 100 90 P |V
6025MHz 5922.6 57.61 | -10.59 68.2 44.41 34 13.76 | 3456 | 100 | 90 AV
* 6025 107.98 - - 94.57 34.2 13.85 | 34.64 | 100 90 P |V
* 6025 98.54 - - 85.13 34.2 13.85 | 34.64 | 100 90 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12050 53.13 -20.87 74 33.48 39.5 20.66 40.51 - - P H
12050 42.62 -11.38 54 22.97 39.5 20.66 | 40.51 - - A | H
18075 39.11 -34.89 74 50.69 375 15.16 64.24 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 52.2 -21.8 74 32.55 39.5 20.66 40.51 - - P \%
6025MHz 12050 4239 | -11.61 54 22.74 39.5 20.66 | 40.51 - - AV
18075 40.39 -33.61 74 51.97 37.5 15.16 64.24 - - Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C21 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 54.29 -19.71 74 33.77 40.08 20.97 40.53 - - P H
12370 43.26 | -10.74 54 22.74 40.08 20.97 | 40.53 - - A | H
18555 39.8 -34.2 74 50.74 38 15.49 64.43 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 53.08 -20.92 74 32.56 40.08 20.97 40.53 - - P \%
6185MHz 12370 4286 |-11.14 54 22.34 | 40.08 | 20.97 | 40.53 - - AV
18555 39.79 |-34.21 74 50.73 38 15.49 | 64.43 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C22 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
12690 55.06 -18.94 74 33.61 40.78 21.26 40.59 - - P H
12690 44.3 -9.7 54 22.85 40.78 21.26 | 40.59 - - A
19035 40.66 -33.34 74 50.61 38.11 15.83 63.89 - - P
802.11ax
HE160 Full
CH79 12690 54.87 -19.13 74 33.42 40.78 21.26 40.59 - - P
6345MHz 12690 4431 | -9.69 54 22.86 | 40.78 | 21.26 | 40.59 - - A
19035 38.95 -35.05 74 48.9 38.11 15.83 63.89 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C23 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5898.28 76.82 -11.38 88.2 63.62 34 13.74 | 3454 | 217 0 P H
5920.36 64.44 -3.76 68.2 51.25 34 13.75 34.56 217 0 A H
* 6025 110.84 - - 97.43 34.2 13.85 | 34.64 | 217 0 P H
802.11ax * 6025 102.67 - - 89.26 34.2 13.85 | 34.64 | 217 0 A | H
HE160 H
Partial H
996/67 5898.92 73.49 -14.71 88.2 60.29 34 13.74 34.54 100 94 P \%
CH 15 5920.36 62.01 | -6.19 68.2 48.82 34 13.75 | 3456 | 100 | 94 AV
6025MHz | « 6025 109.14 - - 9573 | 342 | 1385 | 3464 | 100 | 94 | P | V
* 6025 99.95 - - 86.54 34.2 13.85 | 34.64 | 100 94 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C24 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 6 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12870 53.94 -34.26 88.2 31.94 41.2 21.44 | 40.64 - - P H
19305 39.7 -34.3 74 49.31 38.19 16.04 | 63.84 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 97
12870 54.05 -34.15 88.2 32.05 41.2 21.44 | 40.64 - - P \%
6435MHz
19305 40.38 -33.62 74 49.99 38.19 16.04 | 63.84 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C250of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12950 54.28 -33.92 88.2 32.14 41.3 2151 | 40.67 - - P H
19425 40.39 -33.61 74 50.21 37.85 16.14 | 63.81 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 105
12950 54.09 -34.11 88.2 31.95 41.3 21.51 | 40.67 - - P \%
6475MHz
19425 40.18 -33.82 74 50 37.85 16.14 | 63.81 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C26 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13030 53.42 -34.78 88.2 31.49 41.08 21.58 | 40.73 - - P H
19545 39.44 -34.56 74 48.81 38.16 16.23 | 63.76 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 113
13030 54 -34.2 88.2 32.07 41.08 2158 | 40.73 - - P \%
6515MHz
19545 39.61 -34.39 74 48.98 38.16 16.23 | 63.76 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C27 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12870 54.53 -33.67 88.2 32.53 41.2 21.44 40.64 - - P H
19305 39.64 |-34.36 74 49.25 38.19 16.04 | 63.84 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 97 12870 54.35 -33.85 88.2 32.35 41.2 21.44 40.64 - - P \%
6435MHz 19305 40.07 | -33.93 74 49.68 | 38.19 | 16.04 | 63.84 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C28 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12950 54.53 -33.67 88.2 32.39 41.3 21.51 40.67 - - P H
19425 38.9 -35.1 74 48.72 37.85 16.14 63.81 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 105 12950 54.17 -34.03 88.2 32.03 41.3 21.51 40.67 - - P \%
6475MHz 19425 39.28 | -34.72 74 49.1 37.85 | 16.14 | 63.81 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C29 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13030 53.69 -34.51 88.2 31.76 41.08 21.58 40.73 - - P H
19545 39.43 -34.57 74 48.8 38.16 16.23 | 63.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 113 13030 54.09 -34.11 88.2 32.16 41.08 21.58 40.73 - - P \%
6515MHz 19545 40.2 -33.8 74 49.57 | 38.16 | 16.23 | 63.76 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C30 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12890 54 -34.2 88.2 32 41.2 21.45 40.65 - - P H
19335 38.76 |-35.24 74 48.4 38.13 16.06 | 63.83 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 99 12890 54.5 -33.7 88.2 325 41.2 21.45 40.65 - - P \%
6445MHz 19335 39.57 | -34.43 74 49.21 | 38.13 | 16.06 | 63.83 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C310of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12970 53.83 -34.37 88.2 31.7 41.26 21.54 40.67 - - P H
19455 39.06 -34.94 74 49 37.71 16.16 63.81 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 107 12970 53.22 -34.98 88.2 31.09 41.26 21.54 40.67 - - P \%
6485MHz 19455 39.36 | -34.64 74 49.3 37.71 | 16.16 | 63.81 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C320of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13050 54.02 -34.18 88.2 32.17 41 21.61 40.76 - - P H
19575 40.02 -33.98 74 49.39 38.1 16.25 | 63.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 115 13050 53.7 -34.5 88.2 31.85 41 21.61 40.76 - - P \%
6525MHz 19575 38.82 |-35.18 74 48.19 38.1 16.25 | 63.72 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C330f C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12930 54.36 -33.84 88.2 32.27 41.26 21.49 40.66 - - P H
19395 39.91 -34.09 74 49.61 38.01 16.11 | 63.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 103 12930 53.97 -34.23 88.2 31.88 41.26 21.49 40.66 - - P \%
6465MHz 19395 39.69 |-34.31 74 49.39 | 38.01 | 16.11 | 63.82 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C34 of C73




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13010 53.33 | -34.87 88.2 31.3 41.16 | 2157 | 407 - - P | H
19515 39.84 |-34.16 74 49.49 | 37.92 | 16.21 | 63.78 - - P
802.11ax
HE160 Full
CH 111 13010 53.42 | -34.78 88.2 31.39 | 41.16 | 2157 | 40.7 . . P
6505MHz 19515 39.51 | -34.49 74 49.16 37.92 | 16.21 | 63.78 - - P

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C350f C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13040 53.86 -34.34 88.2 31.97 41.04 21.6 40.75 - - P H
19605 40.69 |-33.31 74 50.1 38 16.28 | 63.69 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13040 53.12 -35.08 88.2 31.23 41.04 21.6 40.75 - - P \%
6535MHz
19605 39.8 -34.2 74 49.21 38 16.28 | 63.69 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C36 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 53.87 -20.13 74 32.06 41.22 2191 | 41.32 - - P H
13390 44.65 -9.35 54 22.84 41.22 21.91 | 41.32 - - A | H
20085 39.27 -34.73 74 47.74 38.1 16.65 | 63.22 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 53.69 -20.31 74 31.88 41.22 2191 | 41.32 - - P \%
6695MHz
13390 44.76 -9.24 54 22.95 41.22 21.91 | 41.32 - - AV
20085 39.76 -34.24 74 48.23 38.1 16.65 | 63.22 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C37 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13750 55.11 -33.09 88.2 33.07 41.6 22.23 | 41.79 - - P H
20625 38.99 -35.01 74 46.64 38 17.05 62.7 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 185
13750 55.9 -32.3 88.2 33.86 41.6 22.23 | 41.79 - - P \%
6875MHz
20625 40.78 -33.22 74 48.43 38 17.05 62.7 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C380f C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 53.16 -35.04 88.2 31.29 41.04 21.62 40.79 - - P H
19605 39.71 | -34.29 74 49.12 38 16.28 | 63.69 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 53.95 -34.25 88.2 32.08 41.04 21.62 40.79 - - P \%
6535MHz 19605 41.46 | -32.54 74 50.87 38 16.28 | 63.69 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C39 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 53.74 -20.26 74 31.93 41.22 21.91 41.32 - - P H
13390 44.7 -9.3 54 22.89 41.22 21.91 | 41.32 - - A | H
20085 40.32 -33.68 74 48.79 38.1 16.65 63.22 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 53.61 -20.39 74 31.8 41.22 21.91 41.32 - - P \%
6695MHz 13390 45.03 | -8.97 54 2322 | 4122 | 2191 | 41.32 - - AV
20085 40.87 -33.13 74 49.34 38.1 16.65 | 63.22 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C40 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13750 55.42 -32.78 88.2 33.38 41.6 22.23 41.79 - - P H
20625 39.28 -34.72 74 46.93 38 17.05 62.7 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 56.31 -31.89 88.2 34.27 41.6 22.23 41.79 - - P \%
6875MHz 20625 39.43 | -34.57 74 47.08 38 17.05 | 62.7 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C41 0of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 54.12 -34.08 88.2 32.11 41.22 21.68 40.89 - - P H
19695 41.01 | -32.99 74 50.08 38.18 16.35 63.6 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 53.51 -34.69 88.2 31.5 41.22 21.68 40.89 - - P \%
6565MHz 19695 40.44 | -33.56 74 4951 | 38.18 | 16.35 | 63.6 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C42 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 534 -20.6 74 31.54 41.26 21.89 41.29 - - P H
13370 44.87 -9.13 54 23.01 41.26 21.89 | 41.29 - - A | H
20055 39.56 -34.44 74 48.07 38.1 16.63 63.24 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 53.78 -20.22 74 31.92 41.26 21.89 41.29 - - P \%
6685MHz 13370 4486 | -9.14 54 23 4126 | 21.89 | 41.29 - - AV
20055 39.82 -34.18 74 48.33 38.1 16.63 | 63.24 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C43 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13770 54.35 -33.85 88.2 32.39 41.52 22.25 41.81 - - P H
20655 39.15 -34.85 74 46.75 38.01 17.07 62.68 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 55.32 -32.88 88.2 33.36 41.52 22.25 41.81 - - P \%
6885MHz 20655 39.2 -34.8 74 46.8 38.01 | 17.07 | 62.68 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C44 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 53.87 -20.13 74 32.08 41.1 21.78 41.09 - - P H
13250 44.43 -9.57 54 22.64 41.1 21.78 41.09 - - A H
19875 38.46 -35.54 74 47.44 37.95 16.49 63.42 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 135 13250 53.67 -20.33 74 31.88 41.1 21.78 41.09 - - P \%
6625MHz 13250 44.41 | -9.59 54 22.62 41.1 21.78 | 41.09 - - AV
19875 39.2 -34.8 74 48.18 37.95 16.49 63.42 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C45 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 53.39 -34.81 88.2 31.64 41.18 21.92 41.35 - - P H
20115 39.65 |-34.35 74 48.12 38.04 16.67 | 63.18 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 151 13410 55.42 -32.78 88.2 33.67 41.18 21.92 41.35 - - P \%
6705MHz 20115 39.68 | -34.32 74 48.15 | 38.04 | 16.67 | 63.18 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C46 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13730 56 -32.2 88.2 34.08 41.48 22.21 41.77 - - P H
20595 39.24 -34.76 74 46.94 38 17.02 | 62.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 183 13730 55.65 -32.55 88.2 33.73 41.48 22.21 41.77 - - P \%
6865MHz 20595 39.74 | -34.26 74 47.44 38 17.02 | 62.72 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C47 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13330 53.44 -20.56 74 31.51 41.3 21.85 41.22 - - P H
13330 45.1 -8.9 54 23.17 41.3 21.85 41.22 - - A H
19995 38.99 -35.01 74 48.1 37.61 16.59 63.31 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 53.96 -20.04 74 32.03 41.3 21.85 41.22 - - P \%
6665MHz 13330 45.01 | -8.99 54 23.08 41.3 21.85 | 41.22 - - AV
19995 38.34 |-35.66 74 47.45 37.61 16.59 | 63.31 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C48 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13650 54.75 -33.45 88.2 33.08 41.2 22.14 41.67 - - P H
20475 38.77 -35.23 74 46.81 37.85 16.94 | 62.83 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 175 13650 55.42 -32.78 88.2 33.75 41.2 22.14 41.67 - - P \%
6825MHz 20475 40.63 | -33.37 74 48.67 | 37.85 | 16.94 | 62.83 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C49 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7115 97.2 - - 80.94 36.83 15.14 | 35.71 107 269 P H
* 7115 91.35 - - 75.09 36.83 15.14 | 35.71 107 269 A H
7125.02 69.68 -18.52 88.2 53.39 36.85 15.16 | 35.72 107 269 P H
7125.02 59.43 -8.77 68.2 43.14 36.85 15.16 | 35.72 107 269 A H
H
802.11a
H
CH 233
* 7115 101.58 - - 85.32 36.83 15.14 | 35.71 100 264 P \%
7115MHz
* 7115 94.41 - - 78.15 36.83 15.14 | 35.71 100 264 A \%
7125.16 69.48 -18.72 88.2 53.19 36.85 15.16 | 35.72 100 264 P \%
7125.02 61.66 -6.54 68.2 45.37 36.85 15.16 | 35.72 100 264 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C50 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13790 54.41 -33.79 88.2 32.55 41.44 22.26 | 41.84 - - P H
20685 39.46 | -34.54 74 46.95 38.07 17.09 | 62.65 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 55.08 -33.12 88.2 33.22 41.44 22.26 | 41.84 - - P \%
6895MHz
20685 39.09 -34.91 74 46.58 38.07 17.09 | 62.65 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C51 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13990 55.42 -32.78 88.2 33.05 42 22.44 | 42.07 - - P H
20985 39.33 |-34.67 74 46.78 37.65 17.31 | 62.41 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 55.44 -32.76 88.2 33.07 42 22.44 | 42.07 - - P \%
6995MHz
20985 39.39 |-3461 74 46.84 37.65 17.31 | 6241 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C52 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
14230 56.21 -31.99 88.2 33.94 42.14 22.61 | 42.48 - - P H
21345 39.39 -34.61 74 45.76 37.73 17.54 | 61.64 - - P
802.11a
CH 233
14230 54.69 -33.51 88.2 32.42 42.14 22.61 | 42.48 - - P
7115MHz
21345 39.54 -34.46 74 4591 37.73 17.54 | 61.64 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C53 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7115 100.54 - - 84.28 36.83 15.14 35.71 100 303 P H
* 7115 93.18 - - 76.92 36.83 15.14 35.71 100 303 A H
7125.02 71.1 -17.1 88.2 54.81 36.85 15.16 35.72 100 303 P H
7125.02 62.09 -6.11 68.2 45.8 36.85 15.16 | 35.72 | 100 | 303 A | H
802.11ax H
HE20 Full H
CH 233 * 7115 105.02 - - 88.76 36.83 15.14 | 35.71 | 100 | 256 P |V
7115MHz |« 7115 97.2 - - 80.94 | 36.83 | 1514 | 3571 | 100 | 256 | A | V
7125.16 74.45 -13.75 88.2 58.16 36.85 15.16 35.72 100 256 P \%
7125.02 65.42 -2.78 68.2 49.13 36.85 15.16 35.72 100 256 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C54 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13790 55.68 -32.52 88.2 33.82 41.44 22.26 41.84 - - P H
20685 38.68 |-35.32 74 46.17 38.07 17.09 | 62.65 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 189 13790 56.06 -32.14 88.2 34.2 41.44 22.26 41.84 - - P \%
6895MHz 20685 40.42 | -33.58 74 4791 | 38.07 | 17.09 | 62.65 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C55 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13990 55.66 -32.54 88.2 33.29 42 22.44 42.07 - - P H
20865 38.98 |-35.02 74 46.2 38.07 17.22 | 6251 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 209 13990 56.23 -31.97 88.2 33.86 42 22.44 42.07 - - P \%
6995MHz 20865 39.61 | -34.39 74 46.83 | 38.07 | 17.22 | 6251 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C56 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14230 54.32 -33.88 88.2 32.05 42.14 22.61 42.48 - - P H
21345 40.66 -33.34 74 47.03 37.73 17.54 61.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 54.87 -33.33 88.2 32.6 42.14 22.61 42.48 - - P \%
7115MHz 21345 39.5 -34.5 74 4587 | 37.73 | 1754 | 61.64 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C57 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7115 98.12 - - 81.86 36.83 15.14 35.71 100 272 P H
* 7115 90.21 - - 73.95 36.83 15.14 35.71 100 272 A H
7125.02 73.28 -14.92 88.2 56.99 36.85 15.16 | 35.72 100 272 P H
802.11ax 7125.02 62.17 | -6.03 | 682 4588 | 36.85 | 1516 | 3572 | 100 | 272 | A | H
HE20 H
Partial H
106/54 * 7115 101.3 - - 85.04 36.83 15.14 | 35.71 100 256 P \%
CH 233 * 7115 94.75 - - 7849 | 36.83 | 1514 | 3571 | 100 | 256 | A | V
7115MHz 7125.44 77.33 |-10.87| 882 61.04 | 3685 | 1516 | 3572 | 100 | 25 | P | V
7125.02 66.83 -1.37 68.2 50.54 36.85 15.16 | 35.72 100 256 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C58 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 103.04 - - 86.79 36.83 15.11 | 35.69 | 111 249 P H
* 7085 94.82 - - 78.57 36.83 15.11 35.69 111 249 A H
7227.36 55.81 |-32.39 88.2 39.01 37.32 15.26 | 35.78 | 111 249 P H
7125 47.04 -21.16 68.2 30.76 36.85 15.15 35.72 111 249 A H
802.11ax H
HE40 Full H
CH 227 * 7085 105.5 - - 89.25 36.83 15.11 | 35.69 | 119 | 250 P |V
7085MHz | * 7085 97.99 - - 8174 | 36.83 | 1511 | 3569 | 119 | 250 | A | V
7128.72 56.71 -31.49 88.2 40.41 36.86 15.16 35.72 119 250 P \%
7125.66 48.3 -19.9 68.2 32.01 36.85 15.16 | 35.72 | 119 | 250 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C59 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13850 54.92 -33.28 88.2 3291 41.6 22.32 41.91 - - P H
20775 39.44 -34.56 74 46.86 38 17.16 62.58 - - P H
27700 46.61 -41.59 88.2 46.53 39.6 21.5 61.02 200 44 P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 195 13850 54.75 -33.45 88.2 32.74 41.6 22.32 41.91 - - P \%
6925MHz 20775 38.85 |-35.15 74 46.27 38 17.16 | 62.58 - - P |V
27700 48.83 |-39.37 88.2 48.75 39.6 21.5 61.02 | 191 | 345 P \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C60 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14010 55 -33.2 88.2 32.62 42.02 22.46 42.1 - - P H
21015 39.72 | -34.28 74 46.9 37.86 17.33 | 62.37 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH?211 14010 55.63 -32.57 88.2 33.25 42.02 22.46 42.1 - - P \%
7005MHz 21015 39.57 | -34.43 74 46.75 | 37.86 | 17.33 | 62.37 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C61 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14170 55.54 -32.66 88.2 33.15 42.2 22.57 42.38 - - P H
21255 39.22 -34.78 74 45.76 37.82 17.48 61.84 - - P H
28340 49.26 -38.94 88.2 48.46 40.06 21.87 61.13 189 317 P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 227 14170 55.52 -32.68 88.2 33.13 42.2 22.57 42.38 - - P \%
7085MHz 21255 39.43 | -34.57 74 4597 | 37.82 | 17.48 | 61.84 - - P |V
28340 51.78 -36.42 88.2 50.98 40.06 21.87 61.13 197 34 P \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C62 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7085 103.47 - - 87.22 36.83 1511 35.69 100 180 P H
* 7085 96.04 - - 79.79 36.83 15.11 35.69 100 180 A H
7238.16 54.49 -33.71 88.2 37.59 37.41 15.28 | 35.79 100 180 P H
802.11ax 7244.28 4565 |-2255| 682 2872 | 3745 | 1528 | 358 | 100 | 180 | A | H
HE40 H
Partial H
242/62 * 7085 109.03 - - 92.78 36.83 15.11 35.69 100 247 P \%
CH 227 * 7085 100.54 - - 8429 | 36.83 | 1511 | 3569 | 100 | 247 | A | V
7085MHz 7238.7 55.55 | -32.65| 88.2 3865 | 37.41 | 1528 | 3579 | 100 | 247 | P | V
7239.42 45.72 -22.48 68.2 28.81 37.42 15.28 35.79 100 247 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C63 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 102.07 - - 85.82 36.85 15.05 | 35.65 | 100 | 248 P H
* 7025 94.48 - - 78.23 36.85 15.05 35.65 100 248 A H
7129.48 5473 | -33.47 88.2 38.43 36.86 15.16 | 35.72 | 100 | 248 P H
7130.6 4598 | -22.22 68.2 29.68 36.86 15.16 | 35.72 | 100 | 248 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 104.99 - - 88.74 36.85 15.05 | 35.65 | 123 | 247 P |V
7025MHz | * 7025 96.5 - - 80.25 | 36.85 | 1505 | 3565 | 123 | 247 | A | V
7127.08 54.8 -33.4 88.2 38.51 36.85 15.16 35.72 123 247 P \%
7127.24 46.8 -21.4 68.2 30.51 36.85 15.16 35.72 123 247 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C64 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13890 56.36 -31.84 88.2 34.12 41.84 22.35 41.95 - - P H
20835 38.6 -35.4 74 45.86 38.07 17.2 62.53 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 199 13890 55.36 -32.84 88.2 33.12 41.84 22.35 41.95 - - P \%
6945MHz 20835 39.13 | -34.87 74 46.39 | 38.07 17.2 | 62,53 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C65 of C73

FAX: 886-3-327-0855
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
14050 56.18 -32.02 88.2 33.77 42.1 22.48 42.17 - - P H
21075 40.22 -33.78 74 46.89 38.2 17.37 62.24 - - P
28100 48.33 -39.87 88.2 47.48 40.3 21.73 61.18 102 313 P
802.11ax
HES8O0 Full
CH 215 14050 56.01 -32.19 88.2 33.6 42.1 22.48 42.17 - - P
7025MHz 21075 40.66 | -33.34 74 47.33 38.2 17.37 | 62.24 - - P
28100 49.25 -38.95 88.2 48.4 40.3 21.73 61.18 199 346 P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C66 of C73

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7025 104.07 - - 87.82 36.85 15.05 35.65 100 245 P H
* 7025 96.84 - - 80.59 36.85 15.05 35.65 100 245 A H
7128.36 54.38 -33.82 88.2 38.08 36.86 15.16 | 35.72 100 245 P H
802.11ax 7127.56 45.34 -22.86 68.2 29.04 36.86 15.16 | 35.72 100 245 A H
HES0 H
Partial H
484/66 * 7025 106.71 - - 90.46 36.85 15.05 | 35.65 100 254 P \%
CH 215 * 7025 98.96 - - 8271 | 36.85 | 1505 | 3565 | 100 | 254 | A | V
7025MHz 7125.48 57.83 |-30.37| 882 4154 | 3685 | 1516 | 3572 | 100 | 254 | P | V
7125.96 46.18 -22.02 68.2 29.89 36.85 15.16 35.72 100 254 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C67 of C73

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 102.19 - - 85.99 36.8 15.01 | 35.61 | 105 | 348 P H
* 6985 94.46 - - 78.26 36.8 15.01 35.61 105 348 A H
7133.8 57.03 |-31.17 88.2 40.72 36.87 15.16 | 35.72 | 105 | 348 P H
7133.16 47.41 -20.79 68.2 31.1 36.87 15.16 35.72 105 348 A H
802.11ax H
HE160 Full H
CH 207 * 6985 105 - - 88.8 36.8 15.01 | 35.61 | 107 | 227 P |V
6985MHz | 6985 96.6 - - 80.4 36.8 15.01 | 3561 | 107 | 227 | A | V
7129.96 57 -31.2 88.2 40.7 36.86 15.16 35.72 107 227 P \%
7126.76 48.45 -19.75 68.2 32.16 36.85 15.16 35.72 107 227 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C68 of C73

FAX: 886-3-327-0855
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13970 55.37 |-32.83 88.2 32.99 42 22.43 | 42.05 - - P | H
20955 38.77 |-35.23 74 46.57 | 37.35 | 17.29 | 62.44 - - P
27940 47.6 -40.6 88.2 47.3 39.82 | 21.64 | 61.16 | 195 | 44 P
802.11ax
HE160 Full
CH 207 13970 55.46 | -32.74| 88.2 33.08 42 22.43 | 42.05 . . P
6985MHz 20955 39.58 | -34.42 74 47.38 37.35 | 17.29 | 62.44 - - P
27940 49.96 |-38.24| 882 49.66 | 39.82 | 21.64 | 61.16 | 200 | 33 P

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C69 of C73

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 6985 104.13 - - 87.93 36.8 15.01 | 35.61 100 245 P H
* 6985 96.21 - - 80.01 36.8 15.01 35.61 100 245 A H
7136.68 66.42 -21.78 88.2 50.1 36.87 15.17 | 35.72 100 245 P H
802.11ax 7127.08 54.09 |-1411| 68.2 37.8 36.85 | 1516 | 3572 | 100 | 245 | A | H
HE160 H
Partial H
996/68 * 6985 106.19 - - 89.99 36.8 15.01 | 35.61 100 251 P \%
CH 207 * 6985 98.37 - - 82.17 36.8 1501 | 3561 | 100 | 251 | A | V
6985MHz 7125.16 70.04 |-18.16| 88.2 53.75 | 36.85 | 15.16 | 35.72 | 100 | 251 | P | V
7129.64 57.11 -11.09 68.2 40.81 36.86 15.16 35.72 100 251 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C70 of C73

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0601H

Emission below 1GHz

WIFI 802.11ax HE20 Partial 106 (LF @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) |(deg) |(P/A)|(H/V)
90.21 30.45 -13.05 435 46.49 14.99 17 32.73 - - P H
144.75 26.44 -17.06 43.5 39.69 17.33 2.12 32.7 - - P H
264.36 32.18 -13.82 46 41.86 20.1 29 32.68 - - P H
309.1 29.09 -16.91 46 39.38 19.33 3.11 32.73 - - P H
561.8 28.82 -17.18 46 31.04 26.38 4.28 32.88 - - P H
747.3 36.99 -9.01 46 36.57 28.22 4.88 32.68 - - P H
H
H
H
H

802.11ax
H

HE20
H

Partial
3351 33.37 -6.63 40 42.03 23.15 0.94 32.75 - - P \Y,

106/54
LE 88.05 29.53 -13.97 43.5 45.83 14.74 1.68 32.72 - - P Y,
264.63 23.76 -22.24 46 335 20.04 2.9 32.68 - - P \Y,
417.6 24.36 -21.64 46 30.86 22.57 3.65 32.72 - - P \Y,
568.8 27.93 -18.07 46 30.29 26.21 4.3 32.87 - - P Y,
746.6 34.05 -11.95 46 33.63 28.22 4.88 32.68 - - P \Y,
Y,
\Y,
Y,
\%
\Y,
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“ »

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C710f C73
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C72 of C73
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0601H

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuVv/m) — 88.2(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBpV/m)
2. Margin (dB) = Level(dBpyV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C73 of C73
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.5~25.6°C
Test Engineer : Bank Lin, LU WEN-KAI and Karl Hou
Relative Humidity : 45.1~66.9%
TEL: 886-3-327-0868 Page Number : D1 of D142

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

6+7

Horizontal

Fundamental

A (@Buvim)

Date: 2024-01.05

Avg.
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TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Vertical Fundamental

A @BuVim)

Date: 2024.01.05 evel @BuVI

Date: 2024.01.05

130

Al V\ "
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: RBW:1000.000KHz VBW:0.620KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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TEL: 886-3-327-0868

Page Number : D3 of D142
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Vertical Fundamental

A @BuVim)
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+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D5 of D142
FAX: 886-3-327-0855
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SPORTON LAB.

RADIO TEST REPORT

Repo

rt No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE20 Partial 106/53 CHO1 5955MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7 Vertical Fundamental

A @BuVim) Date: 2024.01.08 evel @BuVI
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130

10 //‘“\ 1ol

¥
. J AL U T
| . ] AN

vaM
)

5825 5850, 570,

5890, £ 5930, EEarT 000 2000, 000, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)

Site :03CH22-HY Site :03CH22-HY
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TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D7 of D142



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

6+7

Horizontal

Fundamental

A (dBu

m Date: 20231229

Avg.

™
)
110 Mwl‘““"""'\"“"“"wuwwum 110|
o o P
oot i Ry
TR
]
5" * MM
P
P %
T R S Tam o o
e i) recuency )
site <03cH22-HY site J03cHzz-Hy
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
{REWH000.000KHz VBW:3000.000KH2 SWT:Auto REW:I000.000KHz VBW:3000.000KHz SWT:Auto
0 1
I B—— s m—
[ M
a0l j o
," - M v st
T N R NNy |-,
P « N
S
L
i
% B —
Heency i) recueny ()
Site :03CH22-HY 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:2.000KHZ SWT:Auto

RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20231220

evel @BuVI

Date: 20231229

130

Wwwwwmww“\

) WWW TITUmT LT
T :: )

JIE I L

[—
) 3|
10 10]
905 5020, 5950, 5040, 5950, 5960. B 5960, 5985 000 2000, 000, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (@Buvim) Date: 20231220 ) (@Buvim)

Date: 20231229

I
» “\ ”

o AvG(uNI 6E:

§ —

30 30| T
10] 10]
905 5920, 5930, 5940, 5950, 5960, E 5980, 5985 000 2000, 3000, 4000, 5000. 5000. 7
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COAAI8EN_230712 VERTICAL Condition AV6(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto + RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D9 of D142



ssamonas. FCC RADIO TEST REPORT

Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7

Horizontal

Fundamental

A (@BuVim) Date: 20240108

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

o aBavim) Date: 20240108
130 130
4
o z,r"'\«% )
y i WW\ ! 0 0
7| 4 W )
I o l
’ " W
i
0 20
10| 1
05 s s S0 0 60 o0 5960 5a8s 00 7000, ET 000, ETD w000 720
Frecuency (MHa) requency ()
site $03CHzZ2-HY site 03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNLII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 20240108 vl (@Buvm) Date: 20240108
130 120
110 \/\ 110l 1
% / V Y =0
0! //J 70/ AVG(UNIY_GE
3 J\/\/ |
50 50/ !
'_h//\/\‘
30| W
10| 10
T E R T T 00 700, T 000 ED w00, 720
Freduency (MHa) Frequency (i)
Site :03CH22-HY 03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D10 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Vertical Fundamental

A (@BuVim) Date: 2024.01.08 evel @BuVim)

Date: 2024.01.08

130

/

9| pEAKI |

‘ W e L
iAPYH g w

i
so} e P e P
il
g
30 3| 1
10] 10]
905 5920, EED 5040, 50, 5960, 570, 5980, 5985 000 200, 3000, 4000 5000, 7200
Frequency (MHz) Frequency (MHz)
Site +03CH22-HY Site 03CH22-HY
Condition + PEAK_BE(UNTT)_6E 3m LE2C04AI8EN_230712 VERTICAL Condition PEAK(UNITT)_G6E 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (@Buvim) Date: 20240108 evel @BuV

Date: 20240108

70 avewin e/

o AT LT

3| e

J //j/‘\/A\fwwﬁvx J

e

905 5920, 5930, 5940, 5950, 5960, E 5980, 5985 000 2000, 3000.
Frequency (MHz)

4000 5000. 5000, 7200
Frequency (MHz)
Site :03CH22-HY Site 03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COAAI8EN_230712 VERTICAL Condition AV6(UNII)_E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D11 of D142
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No.

: FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Horizontal

Fundamental

Peak

A (@Buvim) Date: 2024.01.05

AN
W |
a0

65 5390, 5910, 593, 5950, 5970, 5990, G010, 6025
Frequency (MHz)

site :03CHZ2-HY
Condition +PEAK_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 2024.01.05

a0 PEAK{UNI.E

1 A

[
10]
000 2000, 3000. 000, 5000, 000, 7200
Freauency (MH2)
site $03CH22HY
Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20240105

5 5890, 5910, 5930, 5950, 5970, 5990, G010 6025
Frequency (MHz)
Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

el (@Buvim) Date: 2024.01.05
130)

110

%0

) VG, e

NN RN R |-
” LA Ty -

30|
10
000 2000, 300, 4000, 5000, E 7200
Frequency (MiHz)
03CHZ2-HY
Condition * AV6(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1800KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D12 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 2024.01.05 evel @BuVI

Date: 2024.01.05

130

1ol

mewmmw

) T | O 1 D
j—s y :: E A Do

P

5 5890, 5910, 5930, 5950,
Frequency (MHz)

B 5990, 010, 6025 000 2000, 000,

4000, 5000, E 7200
Frequency (MHz)

Site :03CH22-HY Site :03CH22-HY

Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (@Buvim)

Date: 20240105 A @savm) Date: 20240105
130 120
1o o)
A e
a0 W s
[ B v se
; NI NI -
I 1 ] N
PO
30 30|
1 1
5 s w0 mw. we s ma 6o eas o5 7000 D o0s. 5000 C 7
requency (i) requency (WH:)
site <03CH22-HY site £03CH22-HY
Condition  + AVG_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition AV6(UNII)_6E 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D13 of D142



ssamonas. FCC RADIO TEST REPORT

Report No.

: FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7

Horizontal

Fundamental

A (@BuVim) Date: 20240108

Avg.

[
I
o APV WK“/

J \/ \/\/ /\m,\/\/w

5910, 5970, 5990, G010 6025
equency i)
$03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:L100KHzZ SWT:Auto

|
10| M, \/\/«\ 10|
,
/ v MW\M

g L T I

50| 50/ WW“"‘!’
M»W«.WW

Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

o e o St R A S AN

AVG(UNID,6E

SN[ - U

S
e
0|
10
000 200, 3000, 00. 5000, 7200
Frequency (MHz)
03CHZ2-HY
Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1.100KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D14 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 2024.01.08

evel @BuVim) Date: 2024.01.08

130

1ol

’"WJ\ A
T Wm i 3
A et

pEAKI |

50 P ™
E——
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
- f VRS e "
; RIS .-
S LA TV * o —
g R
30 B e e
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition /AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
e

RBW:1000.000KHz VBW:L1I00KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D15 of D142
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Horizontal Fundamental

yisovom ot 20240105 o aBavmy e 20240105
- 0
|
" w
AWMW”U”JMWW,
) T A -
70| 1 70/
J e Y
" [
50 B S
i
w——M"""’K
x w
w w
755 oo 5% TS AT 90, 50T 5930 550 T %0 6070 G030 5050 ST, 05 oz o0 o0 o0 5. 20
ey ooy )
site <03cH22-HY site J03cHzz-Hy
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
{REWH000.000KHz VBW:3000.000KH2 SWT:Auto REW:I000.000KHz VBW:3000.000KHz SWT:Auto
- oute: 2240105 ot awavm) e 20240105
0 1

e
IR
% J’ /\ E— o
0! 70| AVGUNIY_GE
; N -
PR
[ A —— P
-
30| 30
r r
795 SoT0. 5930, 595 5070, 5090 S8R0, 5930 5950 5070, 5990 GOTO. G030, GuRD. 6070, 6105 TR ) 5ot oo, oo w 720
Freauency (Wie) Frequency (i)
Site :03CH22-HY 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto RBW:1000.000KHz VBW:1800KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D16 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Vertical Fundamental

1 @BuVim)

Date: 2024.01.05

evel @BuVI Date: 2024.01.05

130
1ol

A Ly SR

o0 pEAKUNI €

7

i LW

ot 50| M
JIRpER———

785 5810, 5630, 5850 5870, 5890, 5910. 5930, 5950, 5070, 5990, 6010, 6030. 6050, 6070, 6105 000 2000, 000, 4000, 5000, ET 7200
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim)

Date: 20240105

| (@BuVim) Date: 20240105

" = m
| —— "
:

TT I NNy

———— 50| ——]

30 30|

10] 10]

785 5810, 5630, 5850, 5070, 5090, 5910, 5930, 5950, 5970, 5990, 6010, 6030, 6050. 6070 6105 000 2000, 3000, 4000, 5000. ET 7
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COAAI8EN_230712 VERTICAL Condition AV6(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D17 of D142
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D0601H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Horizontal

Fundamental

A (@BuVim) Date: 2024.01.08

Avg.

/W NV WW W m

B A /!

735 5610, 830, 5850 SETD, S99, SBHD. 5930 SBSD. SOT0 5960, G010 G030, 600, Gure, 610
Frequency (MHz)

Site $03CH22-HY

Condition + AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

. bates 0240108
1 ™
|
o WA ‘/\l ol
) f w ! )T
n 0 m h f»\/w 7 Jl
i W‘A i
It | Ll
it
prradenctt
P %
w o
7o ST, a0, 5ok 7O, SeSE 970, 5930 5950 5970 599 G010, 60%. 605 70 &S o0 o oo £ o )
e recuency )
site <03cHzzHY site -03cHz2 HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000 000Kz VBW:3000.000KHz SWT:Auto
- oats 2240108 . bates 0210108
1% 10
o o
« %

] AVG(UNI5E:

—
e —
3l e
10
000 2000, 300, 4000, 5000. 01 7200
Frequency (MiHz)
03CHZ2-HY

Condition * AV6(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.910KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D18 of D142



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Vertical

Fundamental

Peak

1 @BuVim) Date: 2024.01.08

AU AL

50 plt S

785 5810, 5630, 5850 5870, 5890, 5910, 5930, 5950 5070, 5990, 6010, 6030. 6050, 6070, 6105
Frequency (MHz)

Site :03CH22-HY

Condition

+ PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI

Date: 2024.01.08

g
d
ol el T cenum
n
I
50 it
T
[
%
w
w7 e o E = o
-
Site. :03CH22-HY
Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

s m) oute 20240100
10
a0 AAVIVAYIY
M’VVWVI(VWUW
e ) ‘
Y i
w
NS R
P
1
o5 SoTo. 5050 Se6G SaTa, 5990 59T, 593 SRRL BTG, 5090 G070 GuS. GORG GOTE 105
Frequency (MHz)
site < 03cHzz-HY
Condition

+ AV6_BE(UNIT)_6E 3m LE2COAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0910KHz SWT:Auto

) (@Buvim)

Date: 20240108

AvG(uNI 6E:

[N y ———

W

000 2000, 3000, 4000, 5000. ET 7
Frequency (MHz)

Site £ 03CH22-HY

Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 2024.01.07 el (dBuVim) Date: 20240107

gl R gl ="
S

1

et 50fwgen -
I et RN RS

30 30

10 1 10

200 10000.12000.14000.16000. 6000 2000022000 24000-Z6000.28000.30000.32000.34000.36000. 40000 200 1000012000 000.24000.26000.28000.30000.32000. 3400036000, 4000
y () Frequency (M)

site $03CH22-HY site $03CH22-HY
Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D20 of D142
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 20234230 evel (BuVim) Date: 20231230
130 130
10l 110}
o0l 90|
ol 7o) —
AVGIUND, Lp V(U LF
50| 50|
——— | IS S——— ~
b [ -
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 78000 7200 8000, 70000, 72000, 4000, 76000, 8000
Freauency (MH2) Freauency (MHz)
Site +03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6(UNTT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
A (dBuvim) Date: 2024.01.07 evel (dBuV Date: 2024.01.07
130 130
10l 0]
o0l 9|
7| + + + 7
50| 50|
R O A S AU LS R 5 O U L A I A A A S e B
30f 30|
10] 10
36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000 5400 36900 37300 37700 3100 38500 38900 39300, 39700, 40000
Frequency (MHz) Frequency (MHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTI)_6E Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D21 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

6+7 Horizontal Vertical
PITLITTL 1T Ham e LT L TN ot e
seie y s
S I R TR R e | PR ————
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D22 of D142
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601H

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH49 6195MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.07

AVG(UN Lp

evel @Buvim) Date: 2023.12:30

130

1ol

36.4G
~40G

Avg

Site

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

:03CH22-HY
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz
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Peak
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH55 6225MHz
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Peak

Avg.
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TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D41 of D142



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D0601H

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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